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Numbering of Model Plate

(example) S '48-—.'}?1IO—ITSD—22J-—100
| || l
) @@ @ ® ® 0® ©®

@ Symbol of Series

@ Kind of Patch or/and Flap Loader
E:without Patch and Flap Loader
F:Patch Loader(Right), Complete
G :Patch Loader(Left), Complete
H:Patch and Flap Loader, Complete

(P=Right, F=Left)
J tPatch and Flap Loader, Complete
(P=Left. F=Right)

® Kind of Leg
A : Adjustable Foot

@ Needle Distance
10 : 10mm
12 ¢ 12mm

® Size of Patch Guide
175 ¢ 17, 5mm
220 : 22, 0mm

® Kind of Welting
S:for single welting
D: for double welting

@ Indication of Voltage
22 : 220V
38 : 380V

Phase, Frequency and Motor
] : 3phase, 60Hz, positionmer motor
C : 3phase, 50Hz, positioner motor

® Language of Panel Indication
100 : English
400 : Japanese
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MACHINE 80DY and THREADING MECHANISM

{ Det.
Na

Parts., Na

Description
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10
11

12
13

14
15

16
17
18

19
20

48§-1900-0-030.

46-1000-8-200
46-1000-8-201
46-1001-5-000

48-1092-0-000
18-1900-0-032
46-1000-8-202
46-1000-8-245
48-1900-0-033

48-1092-0-001
46-1001-5-054

46-1000-8-2389
46-1001-5-003

46-1000-8-252
46-1001-5-020

46-1000-8-229
46-1000-8-203
46-1001-5-021

46-1001-5-022
46-1001-5-023

Arm Top Cover
Screw(4,37-40Xx16)
Screw (4, 37-40x16)
Thread Take-up
Cover

Screw(4, 76)

Rear Cover
Screw(3,57-40 %86)
Screw(4,37)
Supplementary Arm
Top Cover

Screw(3, 18-40 % 4)

Presser Bar Bushing
(Upper)

Screw(5, 95)

Top Cover Thread
Guide

Nut (5, 95)

Arm Thread Guide
(Upper)

Screw(3.57)
Screw(3.57)

Arm Thread Guide
(Center)

Pipe

Tension Release Bar







PPER SHAFT and NEEDLE BAR ROCKING MECHANISM
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24
25
26
21

28
29
30

1
32
33
34
35

36
37
38
39

40

48-1900-0-034
48-1900-0-035

46-1000-8-233
46-1001-5-033
46-1000-8-205
16-1000-8-206
46-1001-5-034
48-1900-0-036
48-1092-0-002
46-1000-8-235

46-1001-5-028
46-1001-5-027

46-1001-5-029

46-1001-5-030
48-1900-0-039
48-1092-0-003
46-1001-5-041
46-1001-5-039

46-1000-8-236

46-1000-8-237
46-1001-5-038
46-1001-5-037

46-1001-5-040
48-1900-0-040
48-1900-0-041

48-1900-0-042
46-1001-5-109
46-1000-8-230

48-1900-0-043
48-1900-0-044
48-1092-0-004
46-1001-5-046
46-1001-5-047

48-1900-0-045
46-1000-8-207
48-1900-0-046
48-1900-0-047

48-1900-0-048

Upper Shaft
Upper Shaft Bushing
(Left)
Screw(5. 935)
Counter Weight
Screw(7, 14)
Screw(7. 14)
Thrust Ring
Needle Bar Crank
Screw (6, 35)
Screw (6, 35)

Thread Take-up
Stud

Thread Take-up
Lever Slide Block
Pusher

Pulley

Screw(5, 95-28 X 14)
Bearing (6204 VV)
Timing Belt Wheel
(Upper) Assembly
Screw(6,35x12)

Screw(6,35x12)
Timing Belt

Upper Shaft Bushing
(Center)

------ e & e s

Stop Ring(C)
Pusher

Needle Bar Crank
Rod Assembly
Needle Bar Support
Taper Pin
Screw(2,38)

Needle Bar

Needle Bar Clamp
Screw(3.57)

Needle Bar Crank Rod
Needle Bar Guide
Slide Block

Center Knife Bar
Screw(3.57-40x%38)
Block Shaft

Center Knife Bar
Block

Needle Bar Rock
Shaft Bushing(Left)

41
42
43
44

45
46
47
48
49

50

48-1900-0-051
48-1900-0-052
48-1092-0-006
48-13900-0-050

48-1092-0-005
46-1001-5-184
46-1000-9-753
46-1001-5-025
48-1900-0-049

46-1000-8-238

Spacer

Coupling Joint
Screw(4.76-32x14)
Needle Bar Rock
Shaft Stop
Screw(6. 35)

Pinch Sleeve
Screw(MB x30)
Slide Plate(Right)
Slide Plate Front
Assembly
Screw(3. 16)







LOWER SHAFT ¢ ROTARY HOOK MECHANISM

D;;' J Parts. Na Description D;;' Parts. Na Description
1 | 46-1001-5-059 | Lower Shaft 4] 46-1000-8-241 | Screw(d. 76)
2 46-1001-5-060 | Rotary Hook Base 42 | 46-1001-5-074 | Rotary Hook Shaft
Bushing(Left) Bushing (Lower)
3 46-1001-5-061 | Rotary Hook Base 43 46-1001-5-081 | Bobbin
Bushing(Right)
4 46-1000-8-239 | Screw(5, 95)
5 46-1001-5-062 | Bearing Holder
8 46-1000-8-242 | Screw(6.35%7)
7 46-1001-5-063 | Bushing
8 46-1001-5-065 | Presser
9 48-1092-0-007 | Screw(3.57x12)
10 46-1001-5-066 | Timing Belt Wheel
(Lower) Assembly
11 46-1001-5-064 | Bearing Holder
Assembly
12 46-1000-8-237 | Screw(6,35%12)
13 46-1000-8-236 | Screw(6.35x12)
14 48-1900-0-053 | Spiral Gear Assembly
15 48-1900-0-054 | Spiral Gear
16 46-1000-8-243 | Screw(6. 35)
17 46-1000-8-235 | Screw(6. 35)
18 48-1900-0-055 | Pinion
19 46-1000-8-234 | Screw(6. 35)
20 46-1001-5-084 | 0il Reservoir(Left)
21 46-1001-5-088 | 0il Reservoir(Right)
22 46-1000-8-208 | Screw(4.76)
23 48-1125-5-705 | Quter Rotary Hook
Assembly
24 46-1001-5-078 | Tension Adjusting
Spring
25 46-1000-8-209 | Tension Adjusting
Screw
26 46-1000-8-210 | Screw
27 46-1001-5-075 | Rotary Hook Shaft
Bushing(Upper)
28 46-1000-8-240 | Screw(4.76)
29 46-1001-5-076 | Pinch Sleeve
30 48-1092-0-008 | Screw(5,95)
31 46-1001-5-070 | Opener Link
32 46-1001-5-071 | Link Stud Opener
33 46-1000-8-257 | Washer (4, 76)
34 48-1093-0-000 | Nut
35 46-1001-5-069 | Opener Crank
36 46-1001-5-068 | Bobbin Case Opener
37 46-1000-8-207 | Screw(3,57-40x8)
38 48-1093-0-001 | Washer
39 46-1001-5-072 | Opener Crank Stud
40 46-1001-5-073 | Pipe
L







KNIFE MECHANISM

Dz;. Parts. Na Description
1 48-1900-0-067 | Eccentric Wheel
) 48-1092-0-010 | Screw(5. 95)
3 48-1900-0-069 | Center Knife
Connecting Lever
4 48-1900-0-070 | Center Knife Rock
Arm
5 48-1092-0-011 | Screw(5.56-32 X 16)
6 48-1900-0-071 | Stud
7 48-1092-0-012 | Screw(3.18)
3 48-1900-0-072 | Rock Shaft Bushing
(Right)
9 48-1900-0-073 | Rock Shaft Bushing
(Left)
10 48-1092-0-013 | Screw(5, 95)
) 48-1900-0-074 | Center Knife Rock
Shaft Assembly
12 48-1900-0-075 | Connecting Rod
Assembly
13 48-1900-0-076 | Slide Block Driving
Stud
14 48-1900-0-077 | Center Knife
Connecting Lever
15 48-1900-0-078 | Connecting Lever
Shaft
16 48-1092-0-015 | Screw(5. 95)
117 48-1900-0-079 | Stud
18 48-1092-0-016 | Screw(3.18)
19 48-1900-0-080 | Change Lever
Assembly
20 48-1900-0-081 | Set Collar
21 48-1092-0-017 | Screw(5.95)
22 48-1900-0-082 | Change Lever Stop
23 48-1092-0-018 | Screw(4, 76)







LUBRICATION

D;;' Parts, Na Description D;;' Parts. Na Description
1 48-1900-0-086 | Oil Stop Plate 4] | » > = o v s w]s V4w s 6w s w e
9 46-1001-5-097 | Oil Stop Plate 42 43-1900-0-092 | 0il Shield

: Presser 43 48-1900-0-091 | Clip
3 46-1000-8-211 | Screw(4, 76-32 X38) 44 48-1093-0-002 | Wick
4 46-1001-5-089 | Oil Receiver Plate 45 46-1001-5-073 | Pipe
Assembly 46 46-1000-8-279 | Felt
5 46-1000-8-202 | Screw(3.57-40 X6) 417 46-1000-8-282 | VWick
6 46-1001-5-092 | Cap for Oil Inlet 43 46-1001-5-099 | 0il Tuabe
7 46-1001-5-091 | Felt Presser 49 46-1001-5-108 | 0il Gauge VWindow
8 46-1000-8-261 | Washer 50 46-1001-5-095 | Packing(P16)
9 46-1001-5-090 | Spring Plate
10 46-1000-8-216 | Screw(3.57-40x4) 51 46-1001-5-101 | 0il Tube
52 46-1000-8-284 | Wick

11 48-1900-0-097 | 0il Cup 53 46-1001-5-098 | 0il Cap

12 48-1900-0-098 | Felt 54 46-1000-8-275 | Felt

13 46-1001-5-094 | Wick Holder §5 46-1000-8-278 | Felt

14 46-1000-8-212 | Screw(3.18) 56 48-1900-0-087 | Packing

15 46-1000-8-248 | 0il Guide Tube 57 46-1000-8-226 | 0il Adjusting Screw
16 46-1000-8-267 | Wick 58 46-1000-8-260 | Vasher

17 46-1000-8-273 | Felt 59 46-1000-8-264 | Spring VWasher

18 46-1001-5-093 | Packing 60 46-1000-8-255 | Nut (4.37)

19 48-1900-0-095 | Felt

20 48-1092-0-021 | Screw(3.57) 61 48-1900-0-088 [ 0il Gauge

62 46-1000-8-280 | Felt

21 46-1000-8-277 | Felt 63 46-1000-8-276 | Felt

22 46-1000-8-215 | Screw(3,.57-40 X6) 64 46-1001-5-100 | 0il Tube
23 48-1900-0-096 | Felt 65 46-1000-8-283 | VWick
924 i e 8 % B aks & & & e % ey 66 46-1000-8-281 | Felt
25 48-1900-0-093 | 0il Stop Plate 67 46-1001-5-105 | 0il Pipe Sapport
26 48-1093-0-003 | Wick 68 46-1000-8-213 | Screw(4, 76-32 X% 10)
21 48-1900-0-099 | Felt 69 46-1000-8-287 | 0il Felt
28 46-1001-5-043 | Needle Bar Cap 70 46-1001-5-107 | Tube Holder
29 48-1900-0-101 | Cap
30 48-1900-0-089 | Wick Support (Upper) 71 46-1001-5-106 | Tube Holder

72 46-1000-8-214 | Screw(3.57-40%5)

31 48-1092-0-020 | Screw(3, 18-40 x4)

32 46-1000-8-266 | Wick
33 48-1900-0-090 | Wick Support(Lower)

34 46-1000-8-269 | Wick
35 46-1000-8-272 | Wick
38 48-1093-0-004 | Wick
37 48-1900-0-102 | Cap(Rubber)

38 46-1000-8-271 | Wick
39 46-1000-8-274 | Felt
40 46-1000-8-268 | Wick







THREAD STAND 5
D;;' Parts, Na Description D;;‘ Parts. Na Description E
1 46-1001-5-174 | Bobbin Winder 41 46-1000-8-223 | Screw(4,37-40x3) |
Assembly 42 46-1000-8-264 | Spring Washer f
? 46-1001-5-170 | Tension Disc L T T I i
3 46-1001-5-169 | Tension Spring 44 46-1000-8-263 | Washer
4 46-1001-5-171 | Spring 45 48-1092-0-022 | Bolt (4.3T)
5 46-1001-5-168 | Bobbin Winder Shaft
6 46-1001-5-173 | Bobbin Winder Wheel
Assembly
7 46-1000-8-217 | Screw(4,37X5)
8 46-1000-8-218 | Screw(3.18)
9 46-1000-8-227 | Stud Screw(3.18)
10 46-1001-5-172 | Bobbin Winder Wheel
Stop
11 46-1000-8-219 | Screw(3.57x3.5)
12 46-1000-8-246 | Screw(5.5x20)
13 46-1001-5-167 | Cotton Stand
Assembly 3
14 46-1001-5-166 | Cotton Stand Base
Assembly
15 46-1000-8~244 | Screw(6Xx7T)
16 46-1000-8-247 | Screw(4,5x22)
17 46-1001-5-157 | Pipe
18 46-1001-5-158 | Joint for Cotton
Stand
19 46-1000-8-220 | Screw(5x14)
20 46-1000-8-251 | Nut
21 46-1001-5-164 | Spool Holder
22 46-1000-8-221 | Bolt (5x28)
23 46-1000-8-262 | Vasher
24 46-1001-5-159 | Spool Shaft(B)"
25 46-1000-8-265 | Spring Washer
BE | & o e e e .
21 46-1001-5-162 | Spool Stand Base
28 46-1001-5-161 | Spool Mat
29 46-1001-5-160 | Spool Cushion
30 46-1001-5-163 | Spool Holder
Support(A)
31 46-1000-8-222 | Screw(5x10)
88§ i n e s ow e wfe w6 w8 N
A B Y & BE @
34 | 46-1001-5-156 | Thread Hanger
Assembly 3
35 1 ¢ 6 4 e s e s e s s s s 8 8 8 8 e o
36 | 46-1001-5-181 | Thread Bushing
37 | 46-1001-5-182 | Thread Guide Spring
38 | 46-1001-5-175 | Belt Cover Assembly
39 | 46-1000-8-249 | Belt Cover Stud(B)
40 46-1000-8-250 | Belt Cover Stud(D)
L







VEEDLE THREAD VONITOR

i Det.

l \a Parts, Na

Description

1
2 46-1125-5-578

13-1125-5-626

3 46-1125-5-517

B 46-1001-5-414
5 46-1006-0-248
b 46-1000-4-127
7 46-1000-0-665
8 46-1001-4-979
9 48-1125-6-040
0 46-1001-5-418

11 | 46-1000-0-257
12 | 46-1000-0-014
13| 46-1000-0-002
14 | 46-1000-9-812
15 | 46-1001-5-415
16 | 46-1001-5-424
17 | 46-1001-5-016

18 46-1001-5-416
19 46-1001-5-423
20 46-1001-5-422

¢ 46-1000-9-959
22 46-1000-9-811
23 46-1001-5-419
24 46-1000-9-995
25 46-1001-5-425
26 46-1000-3-804
21 46-1008-0-232
28 46-1008-0-705
29 46-1008-5-276

30 46-1002-0-126

31 46-1000-0-132
32 46-1000-0-039
33 46-1009-3-535
34 46-1003-7-108
3§ 46-1009-3-514

36 | 46-1000~-1-092
37 | 46-1001-5-015
38 | 46-1001-5-014
ig 46-1000-8-224

Needle Thread
Monitor, Complete
Thread Tension,
Complete(2)

Thread Tension,
Complete(l)

Thread Tension Plate
Cord Clamp( ¢ 5.3-3N)
Screw(M4=0.7x8)
Washer

[nsulating Bushing
Sensing Plate

Spacer

Washer

Washer

Spring VWasher
Screw(M3-0,5x20)
Spring Guide Shaft
Spring(Left)
Spring Guide
Assembly

Spacer

Spring (Right)
Spring Sleeve

Screw(M4-0,7x20)
Screw(M2, 5-0,45%16)
Thread Eyelet
Screw(M3-0,5x%35)
Release Pin
Tension Post
Tension Disc
Spring Washer
Tension Spring
(Thick)

Tension Spring
Bushing

Adjusting Nut
Stop Pin

Thread Guide
Tension Disc
Tension Spring
(Thin)
Serew(1/8-44%13)
Release Spring
Release Plate

------ e«

Det,
Na

Parts. Na

Description

41
42
43
44
45
46

47
48
49

. LI Y

46-1000-7-609
46-1000-9-209

.......

48-1120-0-073

46-1125-5-164
46-1000-0-644
46-1000-9-914

nnnnnnn

Magnet Ring Unit
Screw(9/64-40x3)
Screw(l1/64-40x9)
Position Detector
Unit

Spacer

Spring Washer
Screw(M4-0.7x40)







308BIN THREAD MONITOR

‘D;;‘ Parts. Na Description

1 48-1125-5-627 | Bobbin Thread
Monitor, Complete

2 46-1125-5-168 | Rotary Hook Base
(Left)

3 46-1125-5-149 | Holder(Left) Unit

4 46-1000-9-749 | Screw(M4-0,7x18)

5 46-1000-0-644 | Spring Washer

) 46-1000-0-538 | Washer

7 46-1125-5-155 | Sensing Bar
Connection(Left)

8 46-1016-0-001 | Screw(M4-0,7 x4)

9 46-1125-5~158 7 Sensing Bar

10 46-1125-5-157 | Sensing Bar Guide
(Left)

8k 46-1125-5-156 | Sensing Bar Guide
(Right)

12 46-1000-9-746 | Screw(M4-0,7 % 8)

13 46-1125-5-169 | Rotary Hook Base
(Right)

14 46-1000-0-663 | Washer

15 46-1000-6-197 | Screw(1/4-24x22)

16 48-1125-5-148 | Holder (Right) Unit

17 46-1125-5-323 | Sensing Bar
Connection(Right)

18 46-1000-0-015 | Nut

19 46-1000-0-665 | Washer

20 46-1000-9-748 | Screw(M4-0,7x12)

21 46-1125-5-153 | Cylinder Support:
(Right)

22 46-1109-1-017 | Cylinder (RMS10-ND-20)

23 48-1109-5-001 | Speed Comtroller

24 = | 46-1001-0-260 | Air Tubing
(4 %2, 5om)

25 48-1120-0-075 | Signal Cord

26 48-1106-6-065 | Sensing Switch

21 48-1109-8-008 | Band

28 46-1000-6-195 | Screw(15/64-28 xX31)
* Specify Length,







54 TCH GUIDE WECHANISM(|

Parts. Na

Description

m-ﬂ-wmr—-?

oo ~3 O

11
12
13
14
15
16
17
18
19
20

21
22
23
14
28
26
21
28
29
30

il
32
33

48-1125-5-370
46-1000-3-749
46-1000-0-644
46-1000-0-665
48-1125-5-213

46-1000-9-3935
48-1125-5-530
46-1000-9-394
48-1125-5-213
46-1000-9-370

48-1125-5-216
46-1000-6-212
48-1125-5-523
46-1125-5-312
48-1125-5-214
46-1000-6-210
46-1000-0-011
48-1125-5-218
46-1000-9-747
46-1001-0-720

48-1125-5-624
48-1125-5-6125
48-1000-9-903
46-1001-4-534
46-1000-9-980
48-1125-5-281
46-1000-3-977
46-1000-0-667
46-1000-0-663
48-1125-5-356

46-1000-9-935
46-1000-0-600
46-1000-0-669

Sub-Head Cover
Screw(M4-0,7x16)
Spring Washer
VWasher

Head Cover Fizing
Metal
Screw(M3-0,5x5)
Detector Switch Unit
Screw(M3-0,.5x38)
Hinge
Screw(M6-1x20)

Hinge Pin

Screw(M5-0, 8 X6)
Magnet Holder Unit
Head Cover

Head Cover Hinge
Screw(M6-1x12)

Nut

Fizing Plate
Screw(M4-0,7x10)
Cord Clamp( ¢ 15.2-9N)

Fizxing Metal Bracket
Fizing Metal
Screw(M3-0, 5 x86)
Patch Guide Cam Arm
Screw(Mé-1x10)
Block
Screw(M6-1x25)
Spring VWasher
Vasher

Adjusting Plate(l)

Screw(M5-0. 8 x20)
Spring Vasher
VWasher
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[ Det.
Na

Parts. Na

Description

O W 00 —) N LN 4= I &2 —

—

12
13
14
15
16
17
18
19
20

21
22
23

24
25
26
A
28
29
30

31
32
33
34
35
36
37
38 =

48-1125-5-230
48-1125-5-228
48-1012-0-011
46-1000-0-667
46-1000-0-663
48-1125-5-245
48-1125-5-2131
46-1001-4-571
46-1001-4-572
48-1125-5-232

46-1007-7-286
46-1000-3-635
46-1000-0-666
46-1000-0-676
46-1000-9-777
48-1125-5-242
46-1000-0-145
48-1125-5-234
48-1125-5-236
48-1125-5-224

48-1125-5-241
48-1125-5-246
48-1125-5-220

48-1125-5-796
46-1000-0-665
46-1000-0-644
46-1000-3-748
46-1000-9-976
46-1000-0-011
48-1125-5-329

46-1000-9-751
48-1109-1-019
46-1000-9-754
46-1000-9-970
46-1001-0-019
46-1000-0-623
46-1001-0-258
46-1001-0-260

Spacer(Small)
Adjusting Lever
Screw(M6=1x18)
Spring Washer
Washer

Lever Pin(3)
Spacer(Large)
Thrust Bearing
Spacer :
Moving Link(Upper)

Collar
Screw(1/4-40 % 86)
Washer

Spring Washer
Screw(M8-1,25x14)
Lever Pin(2)

Nut

Moving Lever Link
Patch Guide Link
Connecting Lever

Lever Pin(1)
Lever Pin(6)
Patch Guide Moving
Lever

Patch Guide Stop
Vasher

Spring Washer
Screw(M4-0,7x12)
Screw(M6-1x15)
Lock Nut
Cylinder Support

Screw(M5-0, 8 x10)
Cylinder(SPD-32Xx15)
Scraw(M6-1x135)
Screw(M6-1x20)
L-Connector

Gaskst

Connector

Air Tubing(4X2. 5mm)

#® Specify Length,

10
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O W 00 —) ON W = D D

—

12
13
14
15
16

17
18
19
20

A
22
23
24
25
26
U
28
29
30

TUICE MECHANTSM(3)
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11

Parts. Na

Description

Det,
Na

Parts. Na

Description

46-1000-9-7177
46-1000-0-676

| 46-1000-0-666

46-1007-7-286
46-1000-3-635
46-1001-4-572
46-1001-4-571
48-1125-5-244
48-1125-5-239
48-1012-0-001

46-1000-0-644
46-1000-0-665
46-1001-4-523
46-1007-7-296
46-1000-7-650
48-1109-1-020

48-1106-6-013
46-1001-0-300
46-1001-0-254
48-1125-5-241

48-1125-5-222
48-1125-5-248
46-1016-0-000
48-1125-5-243
48-1125-5-225
48-1125-5-226
46-1000-6-225
46-1000-6-185
48-1019-0-042
46-1000-0-663

Screw(M8-1.25x%14)
Spring Washer
Washer

Collar
Screw(1/4-40 % 6)
Spacer

Thrust Bearing
Lever Pin(4)

Fix Lever _
Screw(M4=0.7x14)

Spring Washer
Washer
Cylinder Pin
Collar
Screw(11/64-40X%5)
Cylinder

(REMD 25x175)
Sensing Switch
Band

Speed Control
Y-Knuckle

Connecting Lever
Cylinder Pin
Screw(M3-0,5X%3)
Lever Pin(3)
Block(Left)
Block(Right)
Screw(M6-1x65)
Nut
Screw(M12-1x27)
VWasher

31
32
33
34

35-1
35-2
35-3
35-4
35-5
35-6
36-1
36-2
36-3
36-4
36-5
36-6

31 =»
52
53
54
55

46-1000-9-754
46-1125-5-103
46-1000-3-748
46-1018-0-013

46-1001-4-537
46-1001-4-538
46-1001-5-202
46-1001-5-293
46-1001-5-294
46-1001-5-295
46-1001-4-521
46-1001-4-522
46-1001-5-200
46-1001-5-296
46-1001-5-297
46-1001-5-298
46-1000-9-745
46-1000-9-744
46-1000-0-012
46-1001-4-535

46-1000-0-009
48-1125-5-855

48-1125-5-723
48-1125-5-856

48-1125-5-724
46-1125-5-112
46-1000-0-669
46-1125-5-113

46-1000-9-734

46-1001-0-260
46-1000-0-002
48-1000-0-488
48-1015-0-003
48-1000-3-657

Screw(M6-1x135)
Mount Block
Screw(M4-0,7x12)
Screwed Pin
(M5-0,8 x20)
Block(10mm)

# (12mm)

n  (14mm)

n  (16mm)

n (18mm)

7 (20mm)

Shaft (10mm)

n (12mm)

n (14mm)

#  (16mm)

#  (18mm)

# (20mm)
Screw(M3-0,5x135)
Screw(M3-0,5x10)
Nut
Spring Plunger

Nut
Jumping Guide(Right)
(10mm)
" 7 (12~20mm)
Jumping Guide(Left)
(10mm)
" #  (12~20mm)
Fizxing Knob
Washer
Fizxing Plate
Patch Gaide, C,
(See Page 49)
Patch Guide(Upper)
(See Page 49)
Patch Guide(Lower)
(See Page 49)
Screw(M2-0, 4 X6)

Air Tubing
Spring Washer
Nat -
Screw(M3-0,5%86)
Screw(M4-0,7x3)

* Specify Length.

|
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cy$1JN RELEASE, LOCATING LICHT PARTS
e

\ D\
—|, ™
(=T

O WD OO —a O LN e LD 2

—

12
13
14
15
16
17
18
19
20

i1
02
23
24
25
26
a7
28
29
30

i1
32
33
34
35
6
37
38
39

40

12

Parts. Na

Description

Det,
Na

Parts. Na

Description

46-1001-4-566
46-1001-4-525
46-1000-0-665
46-1000-0-644
46-1000-0-015
46-1000-6-1392
46-1009-4-562
46-1000-3-637
46-1001-0-233
46-1001-0-249

46-1008-0-714
46-1001-4-539
46-1000-0-669
46-1000-0-600
46-1000-0-009
46-1000-0-623
46-1001-0-258
46-1001-0-2171
48-1000-1-132
46-1001-0-248

46-1000-9-801
46-1000-0-002
48-1125-5-836
46-1000-9-797
46-1001-4-971
46-1001-5-443
46-1001-0-246
46-1000-9-7638
46-1001-0-019
46-1001-4-430

46-1000-4-642
46-1001-0-054
46-1000-0-014
46-1001-4-531
46-1001-4-532
46-1000-9-911
46-1001-4-528
46-1000-9-747
46-1000-6-187

46-1000-0-666

Wiper Lever

Wiping Bar

Washer

Spring Washer

Nut
Screw(M5-0.8x11)
Collar
Screw(1/8-44%2,5)
Y-Knuckle (3mm)
Cylinder (MS10PFS10)

Collar

Wiper Lever Pin
Washer

Spring Washer

Nut

Gasket

Connector
T-Connector
Screw(9/64-40X%14.7)
Cylinder (SPS-12%35)

Screw(M3-0,5x20)
Spring Washer

Qil Wick Press
Screw(11/128-56x%3.2)
Cylinder Holder

0il Return Pipe
Cylinder (SPS-12X5)
Screw(M3-0,5x30)
L-Connector

Support

Screw(1/4-24%12)
Speed Control
Washer

Black (Upper)
Block(Lower)
Screw(M5-0,8x8)
Sapport
Screw(M4-0,7x10)
Ball Screw
(M8-1,25%23)
Washer

41
42
43
44

45
46-1

46-2

47
48
49
50 =

46-1000-0-676
46-1000-0-016
46-1001-4-224
46-1001-4-225

46-1000-9-758
48-1120-0-063

48-1120-0-064

48-1120-0-083
46-1001-4-413
46-1000-5-000
46-1001-0-260

J

Spring Washer |
Nut !
Lamp Holder(Left)
Lamp Holder(Right)

Screw(M8-1,25x130)
Work Locating Lamp,
C. (H Type)

Work Locating Lamp,
C. (= Type)

Work Locating Lamp
Needle Thread Eyelet
Screw(9/64-40x%5.7)
Air Tubing

* Specify Length,
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23R [C

DETECTOR, HINGE PARTS

Det.

Parts. Na

Description

O W 0O —) O LN e D B2

—

12
13
14
15=1
15-2
15-3
15-4
15-5
15-6
16
17
18
19
20

21
12
23
14
25
26

48-1125-5-861
48-1012-0-001
46-1000-0-644
46-1000-0-665
48-1125-5-862
46-1016-0-000
48-1125-5-8138
48-1106-6-026
46-1000-9-745
46-1000-0-002

46-1000-0-014
46-1001-4-409
46-1001-4-408
48-1125-5-524
48-1900-0-001
48-1900-0-002
48-1900-0-003
48-1900-0-004
48-1900-0-005
48-1900-0-006
48-1026-0-004
46-1001-4-425
46-1000-9-977
46-1000-0-667
46-1000-0-663

46-1000-9-970
46-1001-4-424
46-1001-4-411
46-1000-9-736
46-1001-4-423
46-1000-5-061

Shaft Holder
Screw(Md=0,7x14)
Spring Washer
Washer

Shaft
Screw(M3-0.5x13)
Holder

Optics Sensor
Screw(M3-0,5X15)
Spring Washer

Washer

Name Plate

Slide Plate

Cover (Rubber)

Needle Head (10mm)
" (12om)
" (14mm)
" (16mm)
” (18mm)
n (20mm)

Screw(1/8-40x2,5)

Hinge(Lower)

Screw(M6-1x25)

Spring VWasher

Washer

Screw(M6-1x20)
Hinge(Middle)

Hinge Shaft .
Screw(M4-0,7x86)
Hinge (Upper)
Screw(1/4-24x%16.7)
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Parts. Na

Description

Det,
Na

Parts, Na

Description

:

W OO —3 TN W e O T2

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
a7
28
29
30

31
32
33
34
35
3
| 37
| 38
39
10

46-1001-4-728
46-1000-9-774
46-1000-0-670
48-1126-5-502
48-1125-5-503
48-1000-5-612
16-1000-0-663
46-1001-4-584
46-1000-0-665
46-1000-0-015

46-1001-0-958
48-1125-5-852
46-1001-5-228
48-1125-5-486

48-1125-5-854

46-1000-9-974
46-1000-0-644
48-1125-5-618
48-1125-5-619
48-1125-5-620

48-1125-5-500
48-1125-5-493
46-1125-5-078
48-1125-5-523
46-1001-4-924
46-1001-4-925
48-1125-5-445
48-1106-6-014
46-1000-9-745
46-1000-0-002

46-1000-0-014
46-1001-4-780
46-1000-6-226
46-1001-5-475
46-1001-0-264
46-1001-0-256
46-1001-5-220
46-1001-0-304
46-1001-0-258
46-1000-0-623

Frame Cover(3)
Screw(M4-0,7x9.7)
Washer

Frame Cover(4)
Frame Cover(5)
Screw(M6-1x12)
Washer

Sight Window
Washer

Nut

Cord Bushing
Frame

Adjustable Foot
Contral Box Cover
Cord Duct Support
Screw(M4-0,7x38)
Spring Washer
Cord Duct (300mm)
Cord Duct (320mm)
Cord Duct (550mm)

Frame Cover(2)
Frame Cover(l)
Frame Cover(9)
Frame Cover(6)
Frame Cover(7)
Frame Cover(8)
Sensing Switch Rail
Sensing Switch
Screw(M3-0,5x15)
Spring Washer

Washer

Nut Plate

Eye Bolt (M6-1x14)
Air Gum
Connector( ¢ 6-1/4)
Spiral Tube(6 X 4mm)
0il Return Pump, C,
Cylinder (SPD20Xx10)
Connector

Gasket

41
42
43
44
45
46
47
48
49
50

51
52
53
34

55 »

56
37
58
59

46-1003-6-104
46-1001-5-221
46-1001-0-018
46-1001-4-977
46-1000-0-555
46-1000-9-751
46-1000-6-229
46-1000-0-426
46-1000-0-600
46-1000-0-009

46-1001-4-770
46-1000-9-747
46-1001-4-656
46-1001-0-271
46-1001-0-260
46-1000-6-232
46-1000-0-016
46-1000-0-676
46-1000-0-666

Spring

Steel Ball

Connector

Pump Cylinder Spring
Washer
Screw(M5-0,8x10)
Screw(M5-0, 8 x40)
Washer

Spring Washer

Nut

0il Pan
Screw(M4-0,7x10)
0il Retainer
T-Connector

Air Tubing(4Xx2, 5mm)
Bolt (M8-1,25x80)
Nut

Spring Washer
Washer

* Specify Length,
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-3315 TGP 4 ASSOC[ATE PARTS 15
Dz_;- Parts, YNa Description D:,;' Parts, Na Description
T | 46-1001-4-512 | Mechanism Cover 41 46-1000-0-676 | Spring Washer
9 16-1000-6-905 | Wood Screw(¢5.1x20) 42 48-1125-5-565 | Machine Stay |
;| 46-1001-4-655 | Cover Stay 43 | 48-1000-0-605 | Washer |
I 16-1000-9-994 | Screw(M3-0,.5X%38) 44 46-1000-0-667 | Spring Washer J
5 | 46-1000-0-014 | Washer 45 | 46-1000-9-970 | Screw(M6-1x20) |
o 46-1000-0-002 | Spring Washer 46 46-1001-4-659 | Plate [
1 46-1000-0-012 | Nut 47 46-1000-6-209 | Wood Screw
8 46-1000-9-814 | Wood Screw(o¢3.1x20) (03.5%21,5)
9 416-1001-4-720 | Cover Latch 48 46-1001-4-661 | Plate
10 46-1000-6-203 | Wood Screw(g¢2,4X16) 49 46-1001-4-675 | Stay Holder
50 46-1000-6-227 | Screw(M4-0,7x3)
11 46-1001-4-738 | Knee Switch Holder
12 46-1000-6-205 | Screw(M5-0,8 x30) 51 46-1001-4-680 | Tray
13 46-1000-3-662 | Screw(M6-1Xx8) 5% 46-1000-6-444 | Knob
14 46-1001-4-747 | Mount Shaft 53 46-1000-0-332 | Nut
15 48-1120-0-074 | Knee Switch, C. 54 46-1001-4-302 | Mount Shaft
16 48-1120-0-072 | Knee Switch 55 46-1001-4-300 | Shaft Holder
17 46-1001-4-737 | Knee Switch Support 56 46-1000-9-740 | Screw(M6-1x10)
118 46-1000-9-749 | Screw(M4-0.7 X 16) 57 46-1000-9-747 | Screw(M4-0, 7x10)
19 48-1960-1-005 | Table Top 58 46-1001-4-301 | Support
20 46-1000-6-196 | Bolt (M8-1,25X57) 59 46-1000-9-755 | Screw(M6-1Xx45)
60 46-1001-4-718 | Roller Bracket
21 46-1000-0-016 | Nut
22 46-1000-0-070 | Nut 61 46-1001-4-717 | Roller
23 46-1000-9-858 | Bolt (M8-1,25x7§) 62 46-1001-0-248 | Cylinder (SPS-12X5)
24 46-1000-0-429 | Washer 63 46-1000-9-801 | Screw(M3-0,5x20)
95-1 | 48-1125-5-931 | Slide Plate(Right) 64 46-1000-9-793 | Screw(M3-0,5x35)
(10,12, 14mm) 65 46-1000-0-623 | Gasket
95-2 | 48-1125-5-933 " (16mm) 66 46-1001-0-258 | Connector
95-3 | 48-1125-5-935 " (18mm) 67 48-1125-6-113 | Cylinder Holder
95-4 | 48-1125-5-937 " (20mm) 68 48-1125-5-885 | Extension Plate
96-1 | 48-1125-5-930 | Slide Plate(Left) 69 46-1000-6-232 | Bolt (M8-1.25x80)
(10,12, 14mm) 70 * | 46-1001-0-260 | Air Tubing(4X2, 5mm)
26-2 | 48-1125-5-932 n (16mm) _
26-3 | 48-1125-5-934 " (18mm) 71 48-1125-5-983 | Shield Rubber
26-4 | 48-1125-5-936 " (20mm) 12 48-1125-5-982 | Suction Plate(Lower)
27 46-1000-9-770 | Screw(M4-0.7x8) 73 46-1000-6-905 | Wood Screw( ¢ 5.1x20)
28 46-1001-4-032 | Holding Pin
29 46-1001-5-222 | Slide Plate Holder * Specify Length.
30 46-1000-0-433 | Vasher
31 46-1000-0-421 | Nut
32 46-1001-5-223 | Stop Pin
33 46-1001-4-056 | Spring
34 | 46-1000-6-223 | Screw(M3-0,5Xx55)
35 48-1125-5-505 | Plate
36 48-1125-5-506 | Support Plate
37 46-1000-9-954 | Screw(M6=-1x8)
18 46-1000-9-807 | Screw(M8-1,25 % 40)
39 48-1125-5-507 | Nut Plate
40 46-1000-0-666 | Washer
—







CENTER XNIFE & U"PPER., LOWER THREAD TRIMMING PARTS 18
| D;;' Parts. Na | Description D;;' | Parts. Na Description
1 46-1001-4-481 ! Cylinder Support 41 46-1000-9-746 | Screw(Md-0,7x3)
2 46-1000-9-752 | Screw(M5-0,8 X 10) 42 48-1125-5-722 | Center Knife Holder
3 16-1000-0-600 | Spring Washer 43 48-1126-5-721 | Center Knife
4 46-1000-0-669 | Washer 44 46-1000-0-014 | Washer
b) 46-1001-0-241 | Cylinder (MS16ND-40P) 45 48-1011-0-002 | Screw(M3-0.5x5)
6 | 46-1000-0-623 | Casket 46-1 | 46-1001-4-426 | Throat Plate(10mm)
7 46-1001-0-019 | L-Connector 46-2 | 46-1001-4-427 " (12mm)
8 46-1001-0-258 | Connector 46-3 | 46-1001-4-4389 " (14mm)
9 46-1001-4-840 |-Universal Joint 46-4 | 46-1001-5-254 " (16mm)
10 46-1001-4-482 | Shaft 46-5 | 46-1001-5-255 " (18mm)
46-6 | 46-1001-5-256 " (20mm)
11 46-1000-6-178 | Screw(1/8-44x4,38) 47 46-1000-9-127 | Screw(11/64-40x38)
12 48-1125-5-718 | Mount Block 48 46-1000-9-142 | Screw(9/64-40 x4, 8)
13-1 | 46-1001-4-483 | Pick-up(10, 12, 14mm) 49 48-1125-5-594 | Lower Knife
13-2 | 46-1001-5-302 # (16, 18mm) 50 46-1000-1-613 | Screw(3/32-56x3.1)
13-3 | 46-1125-5-696 # (20mm)
14-1 | 48-1125-5-430 | Thread Holder (Right) 51-1| 46-1001-4-505 | Fized Knife (Right)
(10,12, 14mm) (10,14,16,18, 20mm)
14-2 | 48-1125-5-600 " (Right) 51-2 | 46-1001-4-507 | Fized Knife(Right)
(16,18, 20mm) (12mm)
15-1 | 48-1125-5-431 | Thread Holder(Left) 52-1 | 46-1001-4-506 | Fixed Knife(Left)
(10,12, 14mm) (10,14, 16,18, 20mm)
15-2 | 48-1125-5-601 " (Left) 52-2 | 46-1001-4-508 | Fixed Knife(Left)
(16,18, 20mm) (12mm)
16 48-1125-5-432 | Pin 53 46-1000-4-404 | Screw(3/32-56 x5, 1)
17 46-1016-0-000 | Screw(M3-0,5%3) 54 48-1125-5-433 | Cylinder Support
18 46-1001-4-577 | Press Pin 55 46-1000-5-121 | Screw(11/64-40x28)
19 46-1001-4-573 | Thread Holder Pin 56 46-1000-0-538 | Washer
20 46-1001-4-244 | Trim Blade 57 48-1125-5-434 | Spacer
, 58 46-1001-4-501 | Support Plate
21 46-1000-1-222 | Screw(1/8-44%4,38) 59 46-1000-7-678 | Screw(1/4-40x8)
22 46-1109-1-060 | Cylinder (MS6-NFS-5) 60 46-1125-5-166 | Knife Holder
23 48-1125-5-715 | Cylinder Support
24 46-1000-9-976 | Screw(M6-1X15) 61 46-1000-6-198 | Screw(1/4-40X%7.5)
25 46-1001-0-337 | Union Y-Connector 62 46-1000-0-419 | Nut
26 46-1001-0-722 | Cord Clamp 63-1 | 46-1001-4-503 | Knife (10mm)
(¢22.9-14N) 63-2 | 46-1001-4-504 | » (12mm)
o7 46-1000-0-665 | Washer 63-3 | 46-1001-5-201 n (14mm)
28 46-1000-0-644 | Spring Washer 63-4 | 46-1001-5-299 | » (16mm)
29 46-1000-9-750 | Screw(M4-0,7x20) 63-5 | 46-1001-5-300| » (18mm)
30 48-1109-1-038 | Cylinder (M20-PD10) 63-6 | 46-1001-5-301 n  (20mm)
64 | 46-1000-4-358 | Screw(9/64-40X5, 6)
31 46-1000-6-220 | Screw(M8-1,25x40) 65 46-1001-0-283 | Y-Knuckle (3mm)
32 46-1000-0-666 | Washer 66 46-1001-4-502 | Collar
33 46-1000-0-676 | Spring Washer 67 46-1016-0-001 | Screw(M4-0,7x4)
34 46-1000-0-016 | Nut 68 46-1001-0-242 | Cylinder (MS10-PD10)
35 46-1001-0-057 | Elbow Connector 69 46-1001-4-510 | Cylinder Support
(p4-1/8) 70 | 46-1000-9-200 | Screw(15/64-28x9.5)
316 46-1001-4-402 | Rod End
37 | 46-1000-9-970 | Screw(M6-1x20) 71 * | 46-1001-0-260 | Air Tubing(4 X2, 5mm)
38 48-1125-5-717 | Spacer 72 46-1001-4-579 | Shaft Cover(Rubber)

39 48-1125-5-T716
40 48-1125-5-435

Moving Lever
Adjusting Block

* Specify Length,
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Description

~13 CNIFE 3UPPORT 2ARTS
: D;;'i Parts. Na Description D;;' Parts. Na
T 1 | 48-1125-5-421 | Slide Shaft ¢] 46-1001-4-144
| o | 48-1125-5-420 | Shaft Holder(Front) 42 | 48-1125-5-403
) ! 16-1000-9-740 | Screw(§-1x10) 3 | 46-1001-4-817
4 | 46-1000-9-936 | Screw(M8-1,25x20) 44 48-1125-5-404
5 E 46-1000-6-176 | Screw(M6-1x50) 45 46-1001-4-842
6 | 16-1001-4-129 | Plate 46 46-1001-5-257
T | 46-1000-0-665 | Washer 47 46=-1001-4-143
8 | 46-1000-0-644 | Spring Washer 48 48-1019-0-026
9 46-1000-9-747 | Screw(M4-0, 7x 10) 49 46-1000-0-260
10 46-1000-9-754 | Screw(M6-1x35) 50 46-1000-0-612
1 46-1000-0-667 | Spring Washer 51 = | 46-1001-0-260
112 46-1000-0-663 | Washer 52 46-1001-4-613
13 46-1001-4-711 | Cylinder Holder 53 46-1000-9-753
14 46-1000-9-940 | Screw(M8-1.25x%35)
1§ 46-1000-0-676 | Spring Washer
16 46-1000-0-666 | WVasher
17 46-1001-4-899 | Guide Bushing
18 46-1001-4-709 | Nut
19 48-1109-1-020 | Cylinder (REMD25 X 75)
20 48-1106-6-012 | Sensing Switch
21 46-1001-0-300 | Band
22 46-1001-0-254 | Speed Control
23-1 | 48-1125-5-390 | Tab Finger (10mm)
23-2 | 48-1125-5-391 " (12mm)
23-3 | 48-1125-5-392 " (14mm)
23-4 | 48-1125-5-393 n (16mm)
23-5 | 48-1125-5-394 " (18mm)
23-6 | 48-1125-5-395 " (20mm)
24 46-1000-0-209 | Washer
25 46-1125-5-303 | Tab Knife
26 46-1000-9-797 | Screw(11/128-56%3.2)
217 46-1001-5-237 | Tab Finger Holder
(Front), Complete
28 46-1001-5-246 | Tab Finger Holder
29 46-1001-4-707 | Bearing
30 46-1001-4-130 | Adjusting Piece
31 48-1000-9-781 | Screw(M3-0.5Xx10)
32 48-1000-0-032 | Knock Pin
33 46-1000-0-015 | Nut
34 46-1000-9-737 | Screw(M4=0.7x20)
35 46-1001-5-240 | Tab Knife Shaft
36 46-1001-5-243 | Lock Screw
37 46-1001-5-242 | Spacer
38 46-1000-0-035 | Spring Pin
39 46-1001-4-704 | Shaft Holder(Froat)
40 46-1000-9-752 | Screw(M5-0.8 X 15)

Bearing s
Lifting Guide(Upper) |
Lifting Guide Spacer |
Lifting Guide(Lower) |
Universal Joint i
Guide Shaft |
Rubber Cushion
Bolt (M10-1.5x387)
Nut

Washer

Air Tubing(4 X2, 5mm)
Shipping Lock
Screw(M6-1x30)

* Specify Length,







718 XNIFT ORIVE PARTS

18
i b;;' Parts., Na Description D;;‘ Parts. Na Description
L1 48-1125-5-386 | Slide Unit 41 48-1125-5-850 | Lock Plate
2 46-1000-6-225 | Screw(M6-1X%65) 42 46-1001-4-693 | Cylinder Support
3 46-1000-0-667 | Spring Washer 43 46-1000-9-755 | Screw (M6-1 X 45)
4 46-1000-0-428 | Washer 44 46-1001-0-244 | Cylinder (SPS32-5)
5 48-1125-5-388 | Block 45 48-1125-5-851 | Sensing Plate
) 46-1000-9-970 | Screw(M6-1x20) 46 e T
T 46=-1000-9-753 | Screw(M6-1x30) 47 46-1000-0-623 | Gasket
8 46-1000-6-176 | Screw(M6-1x50) 48 46-1001-0-032 | Nipple (M5)
9 46-1001-4-129 | Plate 49 46-1001-0-054 | Speed Control
10 46-1000-0-665 | Washer 50 46-1001-0-258 | Connector
11 46-1000-0-644 | Spring Washer 51-1 | 48-1125-5-390 | Tab Finger(10mm)
12 46-1000-9-992 | Screw(M4-0,7x10) 51-2 | 48-1125-5-391 " (12mm)
13 46-1000-9-974 | Screw(M4-0,7x8) 51-3 | 48-1125-5-392 " (14mm)
14 48-1125-5-853 | Block 51-4 | 48-1125-5-393 " (16mm)
1§ 46-1000-9-752 | Screw(M5-0,8 X 10) S51-5 | 48-1125-5-394 " (18mm)
16 46-1001-4-402 | Rod End 51-6 | 48-1125-5-395 " (20mm)
17 46-1000-9-972 | Screw(M8-1,25X123) 52 46-1000-0-209 | Vasher
18 46-1000-0-666 | Washer 53 46-1125-5-303 | Tab Knife
19 46-1125-5-579 | Switch Support 54 46-1000-9-797 | Screw(11/128-56X%13.2)
20 48-1106-6-014 | Sensing Switch 5% 46-1001-5-238 | Tab Finger Holder
(Rear), Complete
21 46-1000-9-745 | Screw(M3-0,5x15) 56 46-1001-5-246 | Tab Finger Holder
22 46-1000-0-002 | Spring Washer 57 46-1001-4-707 | Bearing
23 46-1000-0-014 | Washer 58 46-1001-4-130 | Adjusting Piece
24 46~1001-4-780 | Nut Plate 59 48-1000-9-781 | Screw(M3-0,5x10)
25 48-1109-1-041 | Cylinder 60 48-1000-0-032 | Knock Pin
(EMD-CA20-200-T1100)
26 46-1001-0-254 | Speed Control 61 46-1000-0-015 | Nut
27 46-1000-9-940 | Screw(M8-1,25x35) 62 46-1000-9-737 | Screw(M4-0.7x20)
28 46-1000-0-016 | Nut 63 46-1001-5-240 | Tab Knife Shaft
29 48-1125-5-443 | Cylinder Support 64 46-1001-5-243 | Lock Screw
30 46-1000-9-977 | Screw(M6-1X125) 65 46-1001-5-242 | Spacer
66 46-1000-0-035 | Spring Pin
31 46-1000-0-663 | Washer 67 46-1001-4-705 | Shaft Holder(Rear)
32 48-1125-5-409 | Shaft 68 46-1001-4-144 | Bearing
33 46-1001-4-120 | Rubber Cushion 69 * | 46-1001-0-260 | Air Tubing(4 X2, Smm)

34 48-1125-5-849
35 46-1001-4-119
36 46-1000-3-662
37 46-1001-4-108
38 46-1000-9-980
39 46-1001-4-117
40 46-1000-9-736

Cylinder Holder
Collar
Screw(M6-1Xx6)
Clamp Shaft Spring
Screw(M6-1x10)
Holder Shaft
Screw(M4-0,7x6)

* Specify Length,







CARRIAGE ASSEMBLY

| Det.
Na

Parts, Na

Description

Det,
Na

Parts., Na

Description

O W 00 —) O LN e L2 B2 —

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
A
28
29
30

31
32
33
34
35
36
37
38
38-1
39-2
40

46-1001-4-625
46-1000-6-214
46-1000-0-002
46-1000-0-014
46-1001-0-1832
46-1000-0-623
46-1001-0-258
46-1001-0-054
46-1011-0-067
46-1000-6-248

46-1000-0-012
46-1001-4-606
46-1000-9-744
48-1125-5-7317
46-1000-9-761
46-1000-0-439
46-1000-0-612
46-1001-4-599
46-1001-4-598
46-1000-9-747

46-1000-9-750
46-1000-6-213
46-1000-0-015
46-1000-0-644
46-1000-0-665
46-1001-0-250
46-1000-9-755
46-1001-0-337
46-1000-9-7439
46-1001-4-030

46-1000-6-183
48-1125-5-354
46-1000-9-738
46-1001-5-244
46-1000-3-662
46-1001-4-654
46-1001-4-592
46-1000-3-6355
48-1125-5-342
48-1125-5-343
46-1000-6-215

Manifold
Screw(M3-0.5x40)
Spring Washer

Washer

TAC Valve

Gasket

Connector

Speed Control

Plug Screw(M5-0,8x35)
Screw(M3-0,5x80)

Nut

Support
Screw(M3-0,5x10)
Carriage Block
Screw(M10-1, 5% 55)
Spring Washer
Washer
Positioner(Lower)
Positioner (Upper)
Screw(M4-0,7x10)

Screw(M4-0,7x20)
Screw(M4-0,7x30)
Nut

Spring Washer
Washer
Cylinder(SPD-32x20)
Screw(M6-1Xx45)
Union Y-Connector
Screw(M4-0,7x16)
Clamp Foot Spring

Screw(M6-1X6, 5)
Adjustment Block
Screw(M5-0,8x30)
Clamp Foot Shaft
Screw(M6-1x6)
Bushing

Collar
Screw(M4-0.7x10)
Clamp Arm(Right)

" (Left)

Screw(M4-0,7x10)

41
42
43
44
45
46
47
48
49
50

51
52

53
3
8§
56 *

48-1125-5-344
46-1000-9-976
46-1000-0-399
43-1125-5-347
48-1125-5-1739
46-1000-6-212
46-1001-4-653
46-1000-6-638
46-1000-0-339
48-1125-5-738

46-1000-9-748
48-1109-1-076

48-1012-0-038
48-1125-5-742
46-1001-0-032
46-1001-0-260

Support
Screw(M6-1x19)
Washer

Guide Shaft(Short)
Cylinder Support
Screw(M5-0, 8§ x8)
Spring
Screw(5/32-40x9,5)
Nut

Cylinder Bracket

Screw(M4-0.7x12)
Cylinder

(SPDW-20 X 26E)
Screw(M5-0, 8 X55)
Sleeve

Nipple (M5)

Air Tubing(4 X2, 5mm)

* Specify Length.

i
r
|
|
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CLAMPING & FOLDING PARTS

[§%]
O

[=rad

Parts. Na

Description

Det,
Na

Parts, Na

Description

3 D — —|= ®
]

32-1

33
34-1
14-2
38
36
37
38
39
40

48-1125-5-1731
48-1125-5-732
46-1001-4-590
48-1018-0-023

46-1000-0-012
46-1000-3-746
46-1001-5-472
46-1001-4-614
46-1001-4-610
46-1016-0-000
46-1001-4-611

46-1000-9-736
46-1001-4-608
46-1000-0-145
46-1000-6-193
46-1000-0-665
46-1000-6-235
46-1001-4-609
46-1001-4-587
46-1001-0-284
48-1109-1-046

46-1000-0-623
46-1001-0-258
46-1001-0-019
48-1125-5-330
48-1125-5-331
46-1016-0-001
48-1125-5-740
48-1125-5-348
48-1125-5-897
48-1012-0-026

48-1125-5-T29
48-1125-5-730
48-1125-5-596

48-1125-5-353

46-1000-0-644
46-1001-4-645
46-1001-4-646
46-1000-9-976
46-1000-0-399
46-1000-9-964
46-1000-0-663
48-1019-0-042
46-1000-6-185

Flap Clamp(Right)
" (Left)
Flap Clamp Rubber
Flap Clamp(Right)
Pin
Nut
Screw(M4-0,7x38)
Flap Clamp Spacer
Flap Holder
Flap Holder Collar
Screw(M3-0,5x3)
Flap Holder Shaft

Screw(M4-0,7x6)
Flap Holder Bracket
Nut
Screw(M8-1,25x%19)
Washer
Screw(M4-0,7x35)
Shaft

Cylinder Bracket

Y-Knuckle
Cylinder (MS-16ND-35P)

Gasket

Connector
L-Connector

Brush Blade Holder
Shaft
Screw(M4-0,7x4)
Brush Blade Block
Bearing

Collar
Screw(M5-0.8 x18)

Brush Blade(Right)

» (Left)
Reflective Shest
(Right)
"
(Left)

Spring Washer
Connecting Arm(Right)
" - (Left)
Screw(M6-1x15)
Washer
Screw(M6-1x40)
Washer
Screw(M12-1x23)
Nut

41

42-1
42-2
43-1

43-2
43-3

44
45
46-1
46-2
47
48
49
50

5l
52
53
54
55
56
5T =

48-1125-5-743
48-1125-5-744
46-1001-4-589

48-1125-5-960
48-1125-5-961

48-1125-5-748
46-1000-6-217
48-1125-5-296
48-1125-5-297
48-1011-0-030
46-1125-5-747
46-1000-9-791
46-1000-0-014

48-1000-0-553
48-1125-5-746
48-1125-5-1741
46-1000-9-746
46-1000-0-644
46-1000-0-665
46-1001-0-260

Spacer(See Page 13) |
Clamp Foot(Right) i
" (Left) ‘
Clamp Foot Rubber i
(3, 5mm) '
Clamp Foot Rubber
(6. 0mm) (Extra)
Clamp Foot Rubber
(2, 0mm) (Extra)
Cover Plate
Screw(M3-0,5x5)
Stop(Right)

n (Left)
Screw(M3-0.5x2.6)
Positioning Plate
Screw(M3-0,5x6)
Washer

Washer

Flap Guide

Press Spring
Screw(M4-0,7x3)
Spring Washer
Washer

Air Tubing(4 X2, 5mm)

# Specify Length,
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CARRIACE DRIVE CCMPONENTS

(Det.
Na

Parts. Na

Description

O W oo —3 T W o LD D

—

12
13
14
15
16
17
18
19
20

21
22
23
4
25
26
21
28
29
30

31
32
33
34
38
36
37
38

46-1001-4-101
46-1000-3-662
46-1000-9-738
46-1000-0-669
46-1000-0-600
46-1000-0-009
46-1000-6-220
46-1000-0-429
48-1125-5-419
46-1000-9-761

46-1000-0-439
46-1000-0-432
46-1000-9-755
46-1000-0-663
46-1000-0-011
48-1125-5-416
46-1000-9-740
48-1125-5-412
46-1007-7-286
46-1000-3-635

46-1001-4-572
46-1001-4-571
48-1125-5-413
48-1125-5-424
46-1000-9-759
48-1125-5-422
48-1125-5-415
46-1000-9-754
46-1000-0-667
48-1106-4-024

46-1000-9-940
46-1000-0-676
46-1000-0-666

46-1000-0-016

48-1125-5-410
46-1000-9-936
48-1125-5-411
46-1000-6-210

Holder
Screw(M6-1x86)
Screw(M5-0.8 x30)
Washer

Spring Washer

Nut
Screw(M8-1,25x40)
Washer

Sub-Pulley Holder
Screw(M10-1,5x55)

Spring Washer
Washer
Screw(M6-1x45)
Washer

Nut

Sub-Pulley Shaft
Screw(M6-1x10)
Carriage Belt
Collar
Screw(1/4-40 % 6)

Spacer

Thrust Bearing
Sub-Pulley

Block
Screw(M8-1.25X55)
Slide Unit

Belt Clamp
Screw(M6-1x35)
Spring Washer
Drive Motor

Screw(M8-1,25x%335)
Spring Washer
Washer

Nut

Motor Bracket
Screw(M8-1,25x20)
Main Pulley
Screw(M6-1x12)
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FNOT TREADLE AS3OQCIATE PARTS

2 2
 Dat. Parts. Na Description Det. Parts. N . -
Na i Na . N Description ;
T | 46-1001-4-767 | Magaet Unit §T | 48-1012-0-027 | Screm(Wd=0.7x135) |
2 46-1000-9-956 | Screw(M3-0,5x10) 42 46-1001-0-055 | Connector( ¢ 4-1/8) |
3 46-1001-4-763 | Magnet Holder 43 46-1001-0-057 | Elbow Connector
4 46-1001-4-725 | Spring Plunger (¢ 4-1/8)
5 46-1000-0-054 | Nut 44 46-1125-5-130 | Shaft(Lower)
6 46-1000-6-206 | Screw(M5-0.8 x8) 45 46-1125-5-092 | Treadle
7 46-1000-6-212 | Screw(M5-0,8 % 6) 46 46-1125-5-324 | Shaft Collar
8 46-1000-9-914 | Screw(M4-0.7x40) 47 48-1011-0-017 | Screw(M5-0,8 x38)
9 46-1000-0-015 | Nut 48 46-1003-2-719 | Collar
10 46-1000-0-644 | Spring VWasher 49 46-1000-4-351 | Screw(3/64-40%7)
50 46-1001-4-753 | Treadle Support
11 46-1000-0-665 | Washer
12 46-1001-4-918 | Stop(Lower) 51 46-1000-9-976 | Screw(M6-1x15)
13 46-1000-9-970 | Screw(M6-1x20) 52 46-1001-5-226 | Plate
14 46-1001-4-758 | Shaft Bearing 53 46-1000-6-201 | Screw(M6-1x50)
15 46-1000-9-936 | Screw(M8-1,25x20) 54 = | 46-1001-0-260 | Air Tubing(4 X2, 5mm)
16 46-1000-0-676 | Spring Washer
17 46-1000-0-666 | Washer * Specify Length,
18 46-1001-4-769 | Shaft (Upper)
19 46-1001-4-919 | Lever
20 46-1001-4-722 | Pitman Unit
21 46-1001-4-921 | Angle Plate
2 46-1000-0-667 | Spring Washer
23 46-1000-0-663 | Washer
24 46-1000-0-011 | Nut
25 46-1001-4-920 | Plate
26 46-1001-0-914 | Spacer
27 46-1001-4-903 | Treadle Switch Unit
28 46-1000-0-014 | Washer
29 46-1000-9-957 | Screw(M3-0,5X 16)
30 46-1001-4-917 | Spacer
31 46-1001-4-723 | Plate
32 46-1000-9-978 | Screw(M8-1,25x50)
33 46-1000-0-016 | Nut
34 46-1001-4~757 | Spring
35 46-1001-4-759 | Stop Spring Bracket
36 46-1001-4-756 | Stop Pin
31 46-1001-4-760 | Stop Spring
38 46-1001-4-761 | Stop(Upper)
39 48-1125-5-821 | Limit Valve Support
40 48-1109-0-089 | Limit Valve
- ]
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£ONTROL PANEL

 Det.

\a Parts. Na

Description

48-1125-5-508
46-1000-9-759
46-1000-0-666
46-1000-0-676
46-1000-0-016
48-1106-6-011
-1 | 48-1125-5-566

— O L e O D —

7-2 | 48-1125-5-567
- 7-3 | 48-1125-5-568
7-4 | 48-1125-5-569
§ | 48-1125-5-521

48-1106-7-025
10 46-1000-0-014

w

11 46-1000-0-002
12 46-1000-0-012
13-1 | 48-1106-7-032
13-2 | 48-1105-7-036
13-3 | 48-1106-7-035
13-4 | 48-1105-7-034
14 46-1001-0-306
15 48-1120-0-081
16 46-1000-9-977

17 46-1000-0-667
18 46-1000-0-663

Control Box Holder
Screw(M8-1.25x%55)
Washer
Spring Washer
Nut
Power Source Switch
Control Box, C.
(English)
"
(German)
n
(French)
/4
(Japanese)
Control Box
Interface Board
Washer

Spring Washer
Nut
Control Panel
(English)
"
(German)
"
(French)
n
(Japanese)
Emergency Stop
Switch
LCD Cable
Screw(M6-1x25)
Spring Washer
Washer

23
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MALY POWER SUPPLY ¢ DRIVE MQTOR

24
D;;' Parts. Na Description D;é' Parts, Na . Description ~
1-1 | 46=1001-0-300 | Motor Unit(3 Phase 21 48-1105-7-024 | Intermediate Board
200,220, 380, 440V) 22 48-1105-7-023 | Control Board 1
1-2 | 46-1001-0-965 | Motor Unit 23 46-1001-0~954 | Board Support
(Single Phase 100V) 24 48-1105-0-050 | “EPROM”
1-3 | 46-1001-0-978 | Motor Unit 25-1 | 46-1001-0-894 | Motor Start Relay
(Single Phase 220V) (3 Phase 200V)
2-1 | 46-1001-0-957 | Motor Control 25-2 | 46-1001-0-895 | Motor Start Relay
(3 Phase) (3 Phase 220V)
2-2 | 46-1001-0-977 " . 25-3 | 46-1001-0-896 | Motor Start Relay
(Single Phase) (3 Phase 380V)
3 46-1001-0-956 | Synchronizer 25-4 | 46-1001-0-897 | Motor Start Relay
4-1 | 46-1001-0-955 | Motor (3 Phase) (3 Phase 440V)
4-2 | 46-1001-0-976 # (Single Phase) 25-5 | 46-1001-0-913 | Motor Start Relay
5 46-1000-9-928 | Screw(M10-1,5x30) (Single Phase 100V)
(] 46-1000-0-439 | Spring Washer 25-6 | 46-1001-0-979 | Motor Start Relay
7 46-1000-0-432 | Washer (Single Phase 220V)
3 46-1001-4-418 | Pin Holder 26 48-1106-6-060 | Amplifier Unit
9 46-1000-4-445 | Screw(11/64-40x11) 27 48-1105-7-016 | Power Board
10 46-1000-0-530 | Washer 28 48-1106-1-000 | Valtage Regulator
(5V 34)
11 46-1000-0-334 | Nut 29 48-1106-4-039 | Stepping Motor Drive
12 46-1001-4-421 | Positioning Pin 30 46-1001-0-842 | Circuit Protector
13 46-1002-2-837 | Synchronizer Cushion
14 46-1000-9-736 | Screw(M4-0,7x86) 31 46-1001-0-846 | Noise Filter
15-1 | 46-1001-4-797 | Motor Pulley(100mm) 32 48-1106-0-003 | Transformer
15-2 | 46-1001-4-7938 n (120mm) 33 438-1125-5-498 | Transformer Cover
16-1 | 46-1001-0-987 | V-Bealt (M52 inch) 34 46-1000-9-992 | Screw(M4-0, 7 Xx10)
16-2 | 46-1001-0-983 #» (M53 inch) 35 46-1000-0-644 | Spring Washer
17 | —————— Power Source Box, C. 36 46-1000-0-665 | Washer
(See table below) 37 48-1107-0-056 | Bushing
18 48-1120-0-066 | Cable(1) (50 lines)
19 48-1120-0-082 | Cable(2) (50 lines)
20 48-1125-5-497 | Power Source Box

Components of Power Source Box, Complate

D""!' Patch |Plap |Aaplifier | Paeumatic Poesmatic Paesmatie
Bisi e tien Veltage Loader| Loader |Unit Yalve(l9 Valves) | Valve(d Valves) Valve(l Valve) Relay
r )
48-1124-9-015 lﬂﬁ___O_ Q l pe, 48-1109-0-081 48-1109-0-043 48-1109-0-042 48-1001-0-834
18-1124-9-018 | 220 | O Qo 1 ” . v 16-1001-0-895
18-1124-9-017 180V 0 e l » [ . 46-1001-0-396
A8-1124-9-018 | 440V [e] (@] 1 » ¥ L 46-1001-0-897
48-1125-5-538 100V 0 x 2 pes » {8-1109-0-045 s 46-1001-0-894
48-1125-5-587 | 220V @] X 2 ] ) ’ 46-1001-0-835
18-1125-5-5818 180V [e] x 2 v P P) 16-1001-0-896
48-1125-5-589 | 440V [e] X ] » » . {6-1001-0-897
48-1125-5-530 | 200V X x 2 . {8-1109-0-090 . 46-1001-0-894
48-1125-5-591 220V x x ] » . ’ 46-1001-0-885
48-1125-5-592 is0v X x ] » ] » 46-1001-0-898
{8-1125-5-593 440V X X 1 . . L 46-1001-0-897




25

Bl

=
R

ddl

.

“%I. .
S® |» @m\

Q




PNELMATIC PARTS

25

(4 Port)

* Specify Length,

D;;' Parts. Na Description D;i' Parts. Na Description
1 46-1001-0-227 | Coupler 41 46-1001-0-057 | L-Connector (¢ 4-1/8)
2 46-1001-0-265 | Connector( ¢ 8-1/4) 42 48-1109-0-045 | Pneumatic Valve, C
3 46“1001‘0"273 Plug (9 Valves) ’
4 46-1001-0-270 | Connector( ¢ 4) 43 48-1109-0-040 | Manifold (9 Valves)
5 46-1001-0~188 | Pressure Gauge 44 48-1039-0-032 | Stitcker
6 46-1001-0-264 | Connector( ¢ 6-1/4)

7 46-1001-4-745 | Regulator Support
8 46-1000-9-976 | Screw(M6-1x135)
9 46-1000-0-667 | Spring Washer
10 46-1000-0-663 | Washer
11 46-1001-0-184 | Regulator (AW211-02B)
12 46-1001-0-269 | Elbow Connector
(98-1/4)

13 46-1001-0-024 | Nipple(1/4)

14 46-1001-0-267 | Elbow Connector
(¢ 6-1/4)

15 46-1001-0-239 | Oil Mist Separator

16 46-1001-4-744 | Air Distributor

17 46-1001-0-185 | Regulator (AR111-02)

18 48-1125-5-704 | Regulator Support

19 46-1000-9-749 | Screw(M4-0,7 X 16)

20 46-1000-0-644 | Spring Washer

21 46-1000-0-665 | Washer

22 46-1001-0-266 | Elbow Connector

(p6-1/8)

23 48-1125-5-531 | Valve Support

24 48-1012-0-027 | Screw(M4-0,7 x25)

25 46-1001-0-143 | Silencer (MF6)

26 48-1109-0-081 | Pneumatic Valve,.

Complete (19 Valves)

21 48-1109-0-035 | Pneumatic Valve

(5 Port)
28 48-1109-0-042 | Pneumatic Valve
(3 Port)

29 48-1109-0-065 | Spacer

30 48-1109-0-037 | Blind Cover

31 48-1109-0-041 | Manifold (19 Valves)

32 48-1039-0-031 | Sticker

33 46-1000-0-623 | Gasket

34 46-1001-0-258 | Connector

38" 46-1001-0-271 | T-Connector

36 46-1001-0-416 | Quick Valve
37 % | 46-1001-0-260 | Air Tubing(4X2, 5om)

38 = | 46-1001-0-261 | Air Tubing(6 X 4mm)

39 * | 46-1001-0-262 | Air Tubing(8 X 6mm)

40 48-1109-0-082 | Pneumatic Valve
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Series 48-F, G, H, J(1)




Series 43-F. C H, ] EXCLUSIVE PARTS(1)

26
D;;' Parts, Na Description D;i' Parts. Na Description
l 46-1001-0-722 | Cord Clamp 21 48-1000-7-626 | Screw(M3-0.5x11)
(¢22,9-14N) 22 46-1000-0-012 | Nut
2 48-1001-0-659 | Cord Clamp 23 46-1001-0-283 | Y-Knuckle (3mm)
(929.2-18N) 24 48-1109-1-021 | Sylinder
3 48-1125-5-240 | Sensing Plate (MS10-PD-15P)
4 46-1000-0-665 | Washer 25 48-1003-4-293 | Retaining Ring
5 46-1000-0-644 | Spring Washer 26 48-1125-5-556 | Cylinder Pin
6 46-1000-9-746 | Screw(M4-0,7x8) 27 46-1000-0-623 | Gasket
7 48-1106-6-014 | Sensing Switch 28 46-1001-0-019 | L-Connector
8 46-1000-0-014 | Washer 29 48-1109-4-016 | Nipple (M5)
9 46-1000-0-002 | Spring Washer 30 48-1109-4-015 | Coupler
10 46-1000-9-745 | Screw(M3-0,5X15)
31 * | 46-1001-0-260 | Air Tubing(4X2, 5mm)
11 48-1120-0-065 | Extension Cord 32 | ——m———— Patch Guide for
12 | —————= Patch Guide, C. Patch Loader, C,
(See Table) (See Table)
13 | ———rme—— Patch Guide(Upper)
(See Table) * Specify Length.
4 | == Patch Guide(Lower)
(See Table)
15 46-1000-9-734 | Screw(M2-0,4 X 6)
16 48-1125-5-249 | Needle Cover(l)
17 48-1125-5-253 | Needle Plate(Right)
18 48-1125-5-256 | Spacer
19 48-1125-5-251 | Needle Plate(Left)
20 48-1125-5-255 | Needle Cover(2)
Parts| Patch Guide | pyych Guide, | Patch Guide Patch Guide
‘ No.| for Patch
Models Losder, C. Complete (Upper) (Lower)
S48-A10-1755| 48-1125-5-864 | 48-1125-5-766 | 48-1125-5-754 | 48-1125-5-274
-175D| 48-1125-5-865| 48-1125-5-767 | 48-1125-5-755| 48-1125-5-270
-1855| 48-1125-5-866 | 48-1125-5-768 | 48-1125-5-754 | 48-1125-5-750
-185D| 48-1125-5-867 | 48-1125-5-769 | 48-1125-5-755 | 48-1125-5-751
12-210D[ 48-1125-5-959 | 48-1125-5-782 | 48-1125-5-756 | 48-1125-5-784
-220S| 48-1125-5-868 | 48-1125-5-770 " 48-1125-5-275
-200D| 48-1125-5-869 | 48-1125-5-771| 48-1125-5-757 | 48-1125-5-271
14-270S| 48-1125-5-870 | 48-1125-5-772 | 48-1125-5-758 | 48-1125-5-276
-370D| 48-1125-5-871] 48-1125-5-773 | 48-1125-5-759 | 48-1125-5-272
16-300S| 48-1125-5-872 | 48-1125-5-774 | 48-1125-5-760 | 48-1125-5-510
-300D| 48-1125-5-873 | 48-1125-5-775 | 48-1125-5-761| 48-1125-5-509
-310S| 48-1125-5-874 | 48-1125-5-776 | 48-1125-5-760 | 48-1125-5-450
-310D| 48-1125-5-875| 48-1125-5-777| 48-1125-5-761| 48-1125-5-447
18-3505| 48-1125-5-876 | 48-1125-5-778 | 48-1125-5-762 | 48-1125-5-451
-350D| 48-1125-5-877| 48-1125-5-779 | 48-1125-5-763 | 48-1125-5-4438
90-390S| 48-1125-5-878 | 48-1125-5-780 | 48-1125-5-764 | 48-1125-5-452
~390D| 48-1125-5-879 | 48-1125-5-781 | 48-1125-5-765 | 48-1125-5-449



27

Series 48-F, H(2)




lsries 43-F. d EXCLUSIVE PARTS(2)

27

i Det,

Det,

o Parts. Na Description Na Parts. Na Description
1 [ 48-1125-5-282 | Supporting Bar 41 | 48-1013-0-007 | Screw(M4-0.7x10)
2 46-1000-9-753 | Screw(M6=-1x30) 42 48-1125-5-299 | Rubber
7 | 48-1125-5-597 | Cylinder Support 43 48-1125-6-142 | Guide Bar Block
4 46-1000-0-665 | Washer _ 44 48-1000-9-303 | Screw(M3=0,5x5)
5 46-1000-0-644 | Spring Washer 45 48-1003-6-132 | Retaining Ring
5 | 46-1000-9-749 | Screw(M4=0.7X 16) 46 | 48-1125-6-143 | Guide Bar
7 46-1000-0-054 | Nut 47 48-1126-6-146 | Patch Press
8 46-1000-0-439 | Spring Washer 43 48-1011-0-101 | Screw(M3-0.5x3)
9 46-1001-4-523 | Cylinder Pin 49 48-1125-6-147 | Patch Press Lever
10 46-1007-7-296 | Collar 50 46-1016-0-000 | Screw(M3-0.5x3)
11 46-1000-7-650 | Screw(11/64-40X35) 51 46-1000-0-339 | Nut
12 48-1109-1-022 | Cylinder (REMD20 X 50) 52 46-1000-6-638 | Screw(5/32-40x9,5)
13 48-1106-6-013 | Sensing Switch 53 48-1008-1-721 | Spring
14 46-1001-0-301 | Band 54 48-1109-1-102 | Cylinder (MS=6-NFS-10)
15 46-1001-0-254 | Speed Control §5 46-1000-0-623 | Gasket
16 48-1003-3-104 | Collar 56 46-1001-0-258 | Connector
17 48-1000-5-550 | Screw 57 = | 46=-1001-0-260 | Air Tubing(4x2, Smm)
(11/64-40x13.5)
18 46-1001-4-402 | Rod End * Specify Length.
19 46-1000-0-666 | Washer
20 48-1125-5-284 | Moving Lever
Zl 48-1125-5-557 | Connecting Pin
22 48-1125-5-285 | Patch Loader Pin
23 48-1003-2-848 | Spacer
24 48-1003-2-849 | Thrust Bearing
25 48-1003-0-228 | Collar
26 48-1000-3-638 | Screw(11/64-40X4)
217 46-1000-0-663 | Washer
28 46-1000-0-667 | Spring VWasher
29 46-1000-9-976 | Screw(M6-1x15)
30 48-1125-5-797 | Pipe Holder
31 48-1125-5-327 | Fizing Pipe(3)
32 48-1009-3-864 | Pipe Cap
33 48-1125-6-140 | Fixing Block
34 46-1000-3-662 | Screw(M6-1X6)
35 48-1125-6-141 | Plate
36 46-1000-9-791 | Serew(M3-0,5X6)
37 46-1000-0-014 | Washer
38 48-1125-6-148 | Patch Space(Small)
39 48-1125-6-149 | Rubber(Small)
40 48-1125-5-300 | Patch Space
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Serjes 43-G, ] EXCLUSIVE PARTS(2)

Det.
Na

Parts. Na

Description

Det.

Parts., Na

I

1

O W 0O —) O W LD D

—

12
13
14
15
16
17
18
19
20

21
22
23
14
25
6
21
28
29
30

31
32
33
34
35
36
37
38
39
40

48-1125-5-232
46-1000-9-753
48-1125-5-537
46-1000-0-665
46-1000-0-644
46-1000-9-749

46-1000-0-054 -

46-1000-0-439
46-1001-4-523
46-1007-7-296

46-1000-7-650
48-1109-1-022
48-1106-6-013
46-1001-0-301
46-1001-0-254
48-1003-3-104
48-1000-5-550
46-1001-4-402
46-1000-0-666
48-1125-5-545

48-1126-5-557
48-1125-5-285
48-1003-2-848
48-1003-2-849
48-1003-0-228
48-1000-3-638
46-1000-0-663
46-1000-0-667
46-1000-9-976
48-1012-0-027

48-1125-5-1797
48-1125-5-5417
48-1009-3-864
48-1125-6-140
46-1000-3-662
48-1125-6-141
46-1000-9-791
46-1000-0-014
48-1125-6-148
48-1125-6-149

Supporting Bar
Screw(M6-1x30)
Cylinder Support
Washer

Spring Washer
Screw(M4-0,7x16)
Nut

Spring Washer
Cylinder Pin’
Collar

Screw(11/64-40X%5)
Cylinder (REMD20 X 50)
Sensing Switch

Band

Speed Control

Collar
Screw(11/64-40x13.5)
Rod End

Washer

Moving Lever

Connecting Pin
Patch Loader Pin
Spacer

Thrust Bearing
Collar
Screw(11/64-40x4)
Washer

Spring Washer
Screw(M6-1x15)
Screw(M4-0,7x25)

Pipe Holder
Fixing Pipe(2)

.Pipe Cap

Fixing Block
Screw(M6-1Xx6)
Plate
Screw(M3-0.5x86)
Washer

Patch Space(Small)
Rubber (Small)

Description

41
42
43
44
45
46
47
438
49
50

51
52
53
54
55

96

57
53 =

48-1125-5-300
48-1013-0-007
48~1125-5-299
48-1125-6-142
48-1000-9-903
48-1003-6-132
48-1125-6-143
43-1125-6-146
48-1011-0-101
48-1125-6-147

46-1016-0-000
46-1000-0-339
46-1000-6-638
48-1008-1-721
48-1109-1-102
46-1000-0-623
46-1001-0-258
46-1001-0-260

Patch Space
Screw(M4-0,7x10)
Rubber

Guide Bar Block
Screw(M3-0,5x6)
Retaining Ring
Guide Bar

Patch Press
Screw(M3-0.5x3)
Patch Press Lever

Screw(M3-0,5x3)

Nut
Screw(5/32-40x49,5)
Spring

Cylinder (MS=6-NFS-1¢
Gasket

Connector

Air Tubing(4 X2, 5mm)

* Specify Length,
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Series 43-F, H and G,

J(3)

Series 48-F, H(3)

Series 48-G, J(3)




Series 48-F.H and G, [

EXCLUSIVE PARTS(3)

Det.
Na

Parts, Na

Description

[

1

W 00 ~3 ON LN &= 2 B2
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&2 2 03 02 &2
N N e LI B2

48-1125-5-1798
46-1000-6-201
46-1000-3-980
46-1125-5-3217
48-1125-5-293
46-1000-3-662
48-1009-3-364
48-1126-5-310
48-1013-0-007
48-1125-5-301

48-1125-5-300
46-1000-9-976
46-1000-9-977
48-1125-5-291
48-1125-5-802
48-1125-§-292
48-1009-3-864
48-1128-5-293
46-1000-3-662
48-1125-§-551

48-1013-0-007
48-1125-5-301
46-1002-3-381
46-1000-0-665
46-1000-0-644
46-1000-3-747

Pipe Holder(Right)
Screw(M6-1x50)
Screw(M6-1x10)
Fixing Pipe(3)
Firing Block
Screw(M6-1 X 6)
Pipe Cap

Patch Tray(l)
Screw(M4-0,7x10)
Rubber

Pipe Holder(Left)
Screw(M6-1x135)
Screw(M6-1x25)
Fizing Pipe(l)
Block

Fixing Pipe(2)
Pipe Cap

Fixing Block
Screw(M6-1X6)
Patch Tray(2)

Screw(M4-0,7x10)
Rubber

Cord Clamp( ¢ 10, 6-6N)

Vasher
Spring Washer
Screw(M4-0,7x10)

29
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| Series 48-H, J(4)

Series 48-F, G(4)




Series 48-F. G and H. ]

EXCLUSIVE PARTS(4)

Det.
Na

Parts., Na

Description

—

0O 00 OO —3 O O LN e 2 T2
I ]
O r— B —

—

11
12

13
14

16
17
18-1
18-2
19
20

21
22
23

24
25

48-1125-5-746

46-1000-9-791
46-1000-0-014
48-1125-5-748
46-1000-6-217
48-1125-5-296
48-1125-5-2917
48-1011-0-030
43-1125-5-743
43-1125-5-744
46-1001-4-589
48-1109-0-045

48-1109-0-035
48-1109-0-042
48-1109-0-037

43-1109-0-040
48-1039-0-032

48-1125-5-819

46-1000-6-217
48-1125-5-743
48-1125-5-T44
46-1001-4-589
48-1109-0-043

48-1109-0-035

48-1109-0-042

48-1109-0-037
48-1109-0-040

43-1039-0-032

Flap Gauge
Screw(M3-0.5%6)
Washer
Cover Plate
Screw(M3-0,5X%5)
Stop Guide(Right)
" (Left)
Screw(M3-0.5%2,6)
Clamp Foot (Right)
" (Left)
Clamp Foot Rubber

Pneumatic Valve, C,

(9 Valves)

Pneumatic Valve
(5 Port)
Pneumatic Valve
(3 Port)
Blind Cover
Manifold(9 Valves)
Sticker
Brush Blade Guide
Screw(M3-0, 5% 5)
Clamp Foot (Right)
" (Left)
Clamp Foot Rubber

Pneumatic Valve, C,

(9 Valves)

Pneumatic Valve

(5 Port) |
Pneumatic Valve

(3 Port)

Blind Cover
Manifold(9 Valves)
Sticker

30
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Series 48-H(5)




Series 48-H EXCLUSIVE PARTS(S) 31
D;;‘ Parts. Na Description DE;‘ Parts. Na Description
1 48-1125-5-357 | Adjusting Plate(2) 41 48-1125-5-364 [ Flap Loader Arm
2 46-1000-6-219 | Screw(M4-0,7x30) (Lower)
3 46-1000-9-749 | Screw(M4-0,7 X 16) 42 46-1000-9-770 | Screw(M4-0, 7 X 8)
4 46-1000-0-644 | Spring Washer 43 48-1001-0-327 | Cylinder (MS-10-PD-30)
5 46-1000-0-665 | Washer 44 46-1125-5-174 | Connecting Pin
6 48-1125-5-384 | Flap Loader Basement 45 48-1109-5-002 | Speed Control
(Lower), Complete 46 48-1125-5-365 | Pin
7 48~1125-5-359 | Flap Loader Basement 47 48-1000-0-605 | Spacer
(Lower) 48 48-1003-4-505 | Collar
8 46-1001-4-836 | Slide Bearing 49 48-1000-1-459 | Screw(9/64-40x3)
9 48-1019-0-006 | Screw(M4-0,7x4) 50 48-1125-5-368 | Y-Knuckle
10 48-1109-1-044 | Cylinder (SPD-20Xx20)
51 48-1125-5-556 | Pin
11 46-1000-6-229 | Screw(M5-0, 8 < 40) 52 48-1003-4-293 | Retaining Ring
12 46-1000-0-623 | Gasket 53 48-1125-5-363 | Flap Loader Arm
13 46-1001-0-258 | Connector (Upper)
14 48-1109-1-045 | Cylinder 54 48-1125-5-366 | Flap Clamp(2)
(RMSS16ND < 60) 55 46-1000-9-744 | Screw(M3-0.5x10)
15 48-1106-6-013 | Sensing Switch 56 46-1000-0-014 | Vasher
16 48-1109-8-006 | Band 57 46-1000-0-002 | Spring Washer
17 46-1001-0-01% | L-Connector 58 46-1000-0-012 | Nut
18 48-1002-0-376 | Collar 59 48-1125-5-367 | Flap Clamp(l)
19 48-1000-1-202 | Screw(9/64-40 X6, 6) 60 * | 46-1001-0-260 | Air Tubing(4 X2, 5mm)
20 46-1001-4-840 | Universal Joint
* Specify Length,
21 48-1410-0-149 | Rod End
292 | 46-1000-9-935 | Screw(M5-0. 8 % 20)
23 46-1000-0-669 | Vasher
24 | 46-1000-0-009 | Nut
25 48-1125-5-383 | Flap Loader Basement
(Upper), Complete
26 48-1125-5-358 | Flap Loader Basement
(Upper)
27 48-1125-5-360 | Flap Loader Bar
28 46-1000-9-751 | Screw(M5-0,8 x10)
29 48-1039-0-039 | Name Plate
30 48-1125-5-361 | Flap Loader Pin
31 48-1003-2-848 | Spacer
32 48-1003-2-849 | Thrust Bearing
33 48-1125-5-362 | Flap Loader Lever
34 48-1003-0-228 | Collar
35 46-1000-7-650 | Screw(11/64-40X5)
36 46-1000-0-663 | Washer
37 46-1000-0-667 | Spring Washer
38 46-1000-6-210 | Screw(M6-1x12)
39 48-1006-3-612 | Cord Clamp( ¢ 6. 8-4N)
40 46-1000-9-747 | Screw(M4=0.7Xx10)
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Series 43-H(6)

Lccrcmm ==




Series 43-H EXCLUSIVE PARTS(6)

o
@
-

Parts. Na

Description

B Pt ek et et ped e et —d s -
O W 00 —3 O LN e LI B R - N IR i
B

48-1125-5-800

46-1000-9-976

48-1125-5-291
46-1000-9-977
48-1125-5-962
48-1125-5-963
48-1009-3-864
48-11256-5-292
48-1125-5-293
46-1000-3-662

48-1125-5-909
48-1013-0-007
43-1125-5-296
48-1125-5-297
46-1000-9-995
48-1125-5-295
46-1000-9-791
46-1000-0-014
48-1125-5-298
48-1125-5-302

Pipe Holder(Left)
Screw(M6-1Xx15)
Fixing Pipe(l)
Screw(M6-1x125)
Block(Large)
Block(Small)

Pipe Cap

Fixing Pipef€2)
Fixing Block
Screw(M6=1Xx6)

Flap Space
Screw(M4-0,7x10)
Stop(Right)
Stop(Left)
Screw(M3-0,5x35)
Flap Guide
Screw(M3-0,5%86)
Washer

Flap Tray

Rubber

32
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Series 48-J(5)




Series 48-] EXCLUSIVE PARTS(5)

40

46-1000-9-747

Screw(M4-0.7x10)

D;;' Parts. Na Description D;é' Parts, Na Description
1 48-1125-5-357 | Adjusting Plate(2) 41 48-1125-5-364 | Flap Loader Arm
2 46-1000-6-219 | Screw(M4-0,7 X 30) (Lower)

3 46-1000-9-749 | Screw(M4-0. 7% 16) 42 46-1000-9-770 | Screw(M4-0.7x38)
4 46-1000-0-644 | Spring Washer 43 48-1001-0-327 | Cylinder (MS-10-PD-3
5 46-1000-0-665 | Washer 44 46-1125-5-174 | Connecting Pin
6 48-1125-5-384 | Flap Loader Basement 45 48-1109-5-002 | Speed Control

(Lower), Complete 46 48-1125-5-365 | Pin
7 48-1125-5-359 | Flap Loader Basement 47 48-1000-0-605 | Spacer

(Lower) 48 48-1003-4-505 | Collar
8 46-1001-4-836 | Slide Bearing 49 48-1000-1-459 | Screw(9/64-40 x3)
9 48-1019-0-006 | Screw(M4-0.7x4) 50 48-1125-5-368 | Y-Knuckle
10 48-1109-1-044 | Cylinder (SPD-20Xx20)

51 48-1125-5-556 | Pin

11 46-1000-6-229 | Screw(M5-0, 8 X 40) 52 48-1003-4-293 | Retaining Ring

12 46-1000-0-623 | Gasket 53 48-1125-5-363 | Flap Loader Arm

13 46-1001-0-258 | Connector (Upper)

14 48-1109-1-045 | Cylinder 54 48-1125-5-366 | Flap Clamp(2)

(RMSS16ND X 60) 55 46-1000-9-744 | Screw(M3-0.5x10)

15 48-1106-6-013 | Sensing Switch 56 46-1000-0-014 | Washer

16 43-1109-8-006 | Band 57 46-1000-0-002 | Spring Washer

17 46-1001-0-019 | L-Connector 58 46-1000-0-012 | Nut

18 48-1002-0-376 | Collar 59 48-1125-5-367 | Flap Clamp(1)

19 48-1000~1-202 | Screw(3/64-40 %6, 6) 60 * | 46-1001-0-260 | Air Tubing(4X2, 5mm)

20 46-1001-4-840 | Universal Joint

# Specify Length,

21 48-1410-0-149 | Rod End

22 46-1000-9-935 | Screw(M5-0, 8 %< 20)

23 46-1000-0-669 | Washer

24 46-1000-0-009 | Nut

25 48-1125-5-383 | Flap Loader Basement

(Upper), Complete
26 | 48-1125-5-550 | Flap Loader Basement
(Upper)

27 48-1125-5-360 | Flap Loader Bar

28 46-1000-9-751 | Screw(M5-0,8 % 10)

29 48-1039-0-039 | Name Plate

30 48-1125-5-361 | Flap Loader Pin

31 48-1003-2-848 | Spacer

32 48-1003-2-849 | Thrust Bearing

33 48-1125-5-549 | Flap Loader Lever

34 48-1003-0-228 | Collar

35 46-1000-7-650 | Screw(11/64-40X5)

36 46-1000-0-663 | Washer

37 46-1000-0-667 | Spring Washer

38 46-1000-6-210 | Screw(M6-1x12)

39 48-1006-3-612 | Cord Clamp( ¢ 6, 8-4N)
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Series 48-](6)




Series 48-] EXCLUSIVE PARTS (6)

Det.
Na

Parts. Na

Description

1

= O LN = LD D

w oo

11
12
13
14
15
16
17

48-1125-5-798
46-1000-6-201
48-1125-5-291
46-1000-9-970
48-1126-5-802
48-1009-3-864
48-1125-5-548

48-1125-5-293
46-1000-3-662
48-1125-5-909

48-1013-0-007
48-1125-5-296
48-1125-5-297
46-1000-9-995
48-1125-5-295
46-1000-9-791
46-1000-0-014

Pipe Holder(Right)
Screw(M6-1x50)
Fizing Pipe(l)
Screw(M6-1x20)
Block

Pipe Cap

Fixing Pipe(3)
(Patch=Left)
Fixing Block
Screw(M6-1X%6)

Flap Space

Screw(M4-0.7x10)
Stop(Right)
Stop(Left)
Screw(M3-0.5x5)
Flap Guide
Scerew(M3-0.5X%6)
Washer

3 4



35
COAT STACKER(1)




COAT_STACKER(1) 35
Dgf Parts. Na Description Dg. Parts., Na Description
1 48-1125-5-701 | Stacker, Complete 31 46~1000-4-351 | Screw(9/64-40x17)
9 48-1125-5-541 | Stacker Base 32 48-1125-5-537 | Shaft (10 x 195am)
3 46-1000-9-759 | Screw(M8-1,25x55) 33 48-1125-5-538 | Shaft Holder
4 46-1000-0-676 | Spring Washer 34 46-1001-4-884 | Shaft (12 x 100mm)
5 46-1000-0-666 | Washer 35 48-1125-5-532 | Cloth Clamp
6 46-1000-0-145 | Nut 36 48-1125-5-534 | Sub-Cloth Clamp
7 46-1001-4-758 | Shaft Bearing 31 48-1012-0-032 | Screw(M8-1.125x80)
8 46-1000-9-936 | Screw(M8-1,25x20) 38 46-1001-4-402 | Rod End
9 46-1001-4-356 | Collar 39 46-1000-6-220 | Screw(M8-1, 25 x 40)
10 46-1000-6-212 | Screw(M5-0.8 X 6) 40 48-1109-1-047 | Cylinder (REMD 20 x50)
11 46-1001-4-871 { Shaft (12> 190mm) 41 46-1000-9-978 | Screw(M8-1. 25 % 50)
12 46-1000-3-662 | Screw(M6-1x6) 42 46-1007-7-296 | Collar
13 48-1125-5-536 | Cloth Press Bar 43 46-1000-7-650 | Screw(11/64-40x5)
14 46-1001-4-946 | Cloth Carrier 44 46-1000-6-208 | Screw(M10-1, 5x40)
15 46-1001-4-580 | Pipe Cap 45 46-1109-1-078 | Cylinder (REMD-SD-12
16 46-1000-9-806 | Screw(M5-0, 8 X 25) E X100T1102)
17 46-1000-0-600 | Spring Washer 46 46-1000-9-761 | Screw(M10-1, 5% 55)
18 46-1000-0-669 | Washer 47 46-1000-0-260 | Nut
19 46-1000-0-009 | Nut 48 48-1125-5-543 | Stacker Support
20 46-1001-4-108 | Spring 49 46-1000~9-758 | Screw(M8-1. 25 % 30)
50 48-1106-6-013 | Sensing Switch
21 46-1000-9-760 | Screw(M10-1, 5x35)
22 46-1000-0-439 | Spring Washer 5l 46-1109-8-007 | Band
23 46-1000-0-432 | Washer 52 46-1001-0-254 | Speed Control
24 46-1001-4-401 | Rod End 53 * | 46-1001-0-260 | Air Tubing(4 X2, 5mm)
25 46-1001-4-942 | Cylinder Holder 54-1 | 46-1001-1-095 | Marked (1)
26 46-1000-0-663 | Washer 54-2 | 46-1001-1-096 n o (2)
27 46-1000-0-667 | Spring Washer 54-3 | 46-1001-1-097 7 ()
28 46-1000-9-754 | Screw(M6-1Xx35) 54-4 | 46-1001-1-098 n (4)
29 46-1109-1-077 | Cylinder (REMD-SD-32 54-5 | 48-1039-0-033 n.. {5)
x250T1102) 54-6 | 48-1039-0-034 # (6)
30 46-1003-2-719 | Collar
* Specify Length,

Note : Ref. No. 1(Part No. 48-1125-5-701) includes Parts(Ref. No. 2~54) and Parts

on the next page(Ref, No, 55~78),
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COAT STACKER(2)




COAT STACKER(2)

Det.

Na Parts. Na Description
55 46-1125-5-703 | Rubber
56 46-1001-4-885 | Table
57 48-1125-5-542 | Table Holder
58 46-1000-6-905 | Wood Screw( e 5.1x20)
59 46-1000-0-666 | Washer
60 46-1000-0-676 | Spring Washer
61 46-1000-9-936 | Screw(M8-1.25x20)
62 46-1000-3-662 | Screw(M6-1x6)
63 46-1001-4-887 | Guard
64 46-1001-4-580 | Pipe Cap
65 48-1125-5-539 | Guard Stay
66 46-1000-3-659 | Screw(M5-0, 8 x5)
67 48-1125-5-540 | Guard Stay Bar
68 46-1001-4-942 | Cylinder Holder
69 46-1000-0-669 | Washer
70 46-1000-0-600 | Spring Washer
71 46-1000-6-229 | Screw(M5-0, 8 X 40)
172 46-1000-9-970 | Screw(M6-1x20)
73 46-1000-0-667 | Spring Washer
74 46-1000-0-663 | Washer
75 46-1001-4-809 | Holder (50mm)
176 46-1001-4-724

Adjustable Foot

36
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TROUSER PANEL STACKER




TROUSER PANEL STACKER 5 =
Fﬁiﬁl Parts. Na Description D;;‘ Parts, Na . Description
1 | 48-1125-5-985 | Stacker, Complete 41 46-1000-9-970 | Screw(M6-1x20)
2 46-1001-4-887 | Guard 42 | v w a w e a ey s v s ow s ow s o s
3 46-1000-3-662 | Screw(M6-1X6) 43 46-1001-4-724 | Adjusting Foot
4 46-1001-4-885 | Table ‘ L T
5 46-1000-6-905 | Screw( 5. 1x20) T T
6 46-1001-4-889 | Table Holder 46 46-1001-4-809 | Holder (50mm)
7 46-1000-9-936 | Screw(M8-1.25x20) 47 * | 46-1001-0-260 | Air Tubing(4 X2, 5mm)
8 46-1000-0-676 | Spring Washer 48-1 | 46-1001-1-095 | Marker (1)
9 46-1000-0-666 | Washer 48-2 | 46-1001-1-096 o (2)
10 46-1125-5-703 | Rubber 48-3 | 46-1001-1-097 n o (3)
48-4 | 46-1001-1-098 n (4)
11 46-1001-4-946 | Arm 49 46-1001-4-580 | Pipe Cap
12 46-1001-4-884 | Shaft 50 46-1000-0-425 | Washer
13 46-1001-4-758 | Shaft Bearing
14 46-1000-9-936 | Screw(M38-1,25x20) * Specify Length,
15 46-1001-4-401 | Rod End
16 46-1000-0-432 | Washer
17 46-1000-9-760 | Screw(M10-1,5x35)
18 46-1109-1-077 | Cylinder
(REMD-5D-32 X 250)
19 46-1001-0-254 | Speed Control
20 46-1109-8-007 | Band
21 48-1106-6-013 | Sensing Switch
29 46-1003-2-719 | Collar
23 46-1000-4-351 | Screw(9/64-40%7)
24 46-1001-4-883 | Cylinder Shaft
25 46-1001-4-881 | Shaft Holder
26 46-1000-9-753 | Screw(M6-1x30)
27 46-1000-0-667 | Spring Washer
28 46-1000-0-663 | Washer
29 46-1109-1-078 | Cylinder
(REMD~-SD-32x100)
30 46-1000-9-761 [ Screw(M10-1,5X55)
31 46-1000-0~-439 | Spring Washer
32 46-1000-0-260 | Nut
33 46-1001-4-891 | Stacker Support
34 46-1000-9-758 | Screw(M8-1,25x30)
35 46-1000-6-208 | Screw(M10-1,5x40)
36 46-1001-4-944 | Cloth Arm
317 46-1001-4-890 | Stacker Base
38 46-1000-9-759 | Screw(M8-1,25 X55)
39 46-1000-0-016 | Nut
40 46-1001-4-942 | Cylinder Holder
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WORK REMOVER




¥ORK REMOVER

38

36 46-1000-0-666
37 46-1000-0-676
38 46-1000-0-016
39 46-1001-4-877
40 46-1003-6-133

Washer

Spring Washer

Nut

Arm(Lower)

Cord Clamp( ¢ 8. 4=5N)

D;;' Parts. Na Description D;;' Parts. Na Description
1 48-1125-5-398 | Remover, Complete 41 46-1000-9-746 | Screw(M4-0.7x3)
A 46-1001-4-858 | Cloth Clamp Plate 42 46-1001-4-356 | Collar
3 46-1000-9-776 | Screw(Md4-0,7x10) 43 46-1000-6-212 | Screw(M5-0,8 X 6)
4 46-1001-4-928 | Rubber 44 46-1001-4-871 | Shaft
5 46-1001-4-929 | Clamp Plate Rubber 45 46-1001-4-654 | Bushing
§ 46-1001-4-856 | Clamp Plate Bracket 46 46-1000-3-655 | Screw(M4-0.7x10)
7 46-1000-9-800 | Screw(M3-0, § xX30) 417 46-1001-4-861 | Shaft Bearing
8 46-1000-0-014 | Washer 438 46-1000-9-970 | Screw(M6-1x20)
9 46-1000-0-012 | Nut 49 46-1000-0-667 | Spring Washer
10 46-1001-4-874 | Shaft Holder(Front) 50 46-1001-4-401 | Rod End
11 46-1000-3-662 | Screw(M6-1x6) 51 46-1000-9-761 | Screw(M10-1,5x55)
12 46-1001-4-867 | Bushing 52 46-1003-2-719 | Collar
13 46-1001-4-863 | Shaft 53 46-1000-0-260 | Nut
14 46-1000-0-037 | Pin 54 46-1109-1-079 | Cylinder
15 46-1001-4-866 | Bushing (REMD-SD-32 x 150)
16 46-1001-4-865 | Shaft Holder(Rear) 55 46-1001-0-254 | Speed Control
17 46-1001-4-869 | Collar 56 - | 46-1109-8-007 | Band
18 46-1016-0-001 | Screw(M4-0,7x4) 57 46-1001-4-872 | Cylinder Pin
19 46-1000-0-011 | Nut 58 46-1001-4-850 | Cylinder Holder
20 46-1000-6-199 | Screw(M10-1,5x20) 59 46~1000-9-976 | Screw(M6-1Xx15)
60 46-1001-4-873 | Table Support
21 46-1000-0-432 | Washer
4 46-1001-4-870 | Cylinder Guide Plate 61 46-1001-4-878 | Remover Basement
23 46-1000-9-775 | Screw(M3-0,5x10) 62 46-1000-9-759 | Screw(M8-1, 25X 55)
24 46-1001-4-864 | Cylinder Support 63 46-1001-4-875 | Table
25 46-1000-9-754 | Screw(M6-1x135) 64 46-1001-4-914 | Knob
26 46-1000-0-663 | Washer 65 46-1000-0-665 | Washer
27 46-1001-4-876. | Arm(Upper) 66 46-1001-4-809 | Holder (50mm)
28 46-1000-0-054 | Nut 67 46-1001-4-724 | Adjustable Foot
29 46-1001-4-868 | Connecting Shaft 68 L AR O N L
30 46-1001-0-296 | Cylinder 1 I R I R NI
(REMD-SD-20 % 70) 70 * | 46-1001-0-260 | Air Tubing(4X2, Smm)
31 46-1001-0-057 | Elbow Connector 71-1 | 46-1001-1-095 | Marked (1)
(p4-1/8) 71-2 | 46-1001-1-096 n o (2)
32 46-1001-0-055 | Connector( ¢ 4-1/8) 71-3 | 46-1001-1-097 » o (3)
33 48-1106-6-013 | Sensing Switch 71-4 | 46-1001-1-098 n o (4)
34 46-1001-0-301 | Band 72 46-1000-9-977 | Screw(M6-1x25)
35 46-1000-9-758 | Screw(M8-1,25x30) 73 46-1000-4-351 | Screw(9/64-40X7)

* Specify Length,
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TROUSER AIR EJECTOR




TROUSER AIR EJECTOR

Det.
Na

Parts. Na

Description

e

l

O WO 00— D W e LD D

—

——
2 o2

17
18

14 *
15 =
16 *

16-1001-4-947

46-1001-0-313
46-1001-4-935
46-1001-4-938
46-1000-9-976
46-1001-4-936
46-1000-3-662
46-1001-4-937
46-1001-0-1438
46-1000-6-905

46-1001-0-269

46-1001-0-264
46-1001-0-057

46-1001-0-260
46-1001-0-261
46-1001-0-262
46-1001-1-095
46-1003-5-767

Panel Air Ejector,
Complete

Elbow Connector
Air Nozzle

Air Nozzle Support
Screw(M6-1x15)
Block
Screw(M6-1x6)
Positioning Shaft
Pilot Valve
Screw( o5, 1-20)

Elbow Connector
(p8-1/4)
Connector( ¢ 6-1/4)
Elbow Connector

(¢ 4-1/8)

Air Tubing(4 X2, 5mm)
Air Tubing(6 X 4mm)
Air Tubing(8 X 6mm)
Marked (1)

Cord Stay

* Specify Length,
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DARTS STRETCHER




DARTS STRETCHER

Det.
Na

Parts. Na

Description

e

1

W 00 —3 O LN Wb L0 D

.

DD b et ok pod d ek et gt ek
WO 00 —3 O LN i IO O

o
—

22 *

48-1125-5-884
46-1001-4-531
46-1000-9-752
46-1001-4-532
48-1125-5-882
46-1000-0-665
46-1000-0-644
46-1000-9-748
46-1000-3-754
46-1000-0-663

46-1000-0-667
46-1000-0-011
46-1000-9-747
48-1125-5-881
48-1012-0-024
48-1125-5-8380
46-1000-9-749
48-1125-5-883
48-1109-1-083
46-1001-0-254

48-1109-0-035
46-1001-0-260

Darts Stretcher, C.
Block (Upper)
Screw(M5-0,8x15)
Block(Lower)

Fixing Block
Washer

Spring Washer
Screw(M4-0,7x12)
Screw(M6-1Xx35)
Washer

Spring Washer

Nut
Screw(M4-0,7x10)
Rocker Bracket
Screw(M4-0.7x14)
Cylinder Holder
Screw(M4-0,7Xx16)
Fabric Press Rubber
Cylinder (M20-PD-240)
Speed Control

Pneumatic Valve
(5 Port)
Air Tubing(4 X2, 5mm)

* Specify Length,

40
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LARGE BOBBIN




LARGE BOBBIN ASSOCIATE PARTS

Det. |

(-]

Parts. Na

Description

m-n-mm-—g

(=2 ¥=1ae - We r]

12
13
14
15
16
17
18
19
20

21
22
23
24

25
26

27
28

29
30

31
32

33
34
35

36
37
38
39
40

48-1125-5-986
48-1900-0-031
48-1900-0-037
48-1000-8-269
48-1900-0-038

48-1000-8-272
46-1001-5-030
48-1900-0-064
46-1000-8-207
48-1093-0-001

48-1900-0-062
48-1900-0-061
46-1001-5-071
46-1000-8-258
48-1093-0-000
46-1000-8-280
48-1900-0-063
46-1001-5-073
46-1000-8-241
48-1900-0-057

46-1000-8-240
48-1125-5-580
48-1900-0-094
48-1125-5-987
48-1900-0-060
46-1000-8-209

46-1000-8-210
48-1900-0-058

48-1900-0-088 .

46-1001-5-086
43-1900-0-056

48-1901-5-083
46-1001-5-084
48-1900-0-066

46-1001-5-088
46-1000-8-226
46-1000-8-260
46-1000-8-264
46-1000-8-255

Large Bobbin, C.
Thread Take-up Cover
Thread Take-up

Wick

Thread Take-up Lever
Slide Block

Wick

Pusher

Bobbin Case Opener
Screw(3.57-40x8)
Washer

Opener Crank
Opener Link

Link Stud Opener
Washer (4.76)

Nut

Felt

Opener Crank Stud
Pipe

Screw(4. 76)
Rotary Hook Shaft
Bushing(Lower)

Screw(4.76)

Bobbin

Anti=Over=Run Spring
Quter Rotary Hook
Assembly

Tension Adjusting
Spring ,

Tension Adjusting

Secrew

Screw
Rotary Hook Shaft
Bushing (Upper)

. L] e & & 8 &

0il Gauge

0il Pipe

Rotary Hook Base
(Left)

Packing

0il Reservoir(Left)
Rotary Hook Base
(Right)

0il Reservoir(Right)
0il Adjusting Screw
Vasher

Spring Washer

Nut (4. 37)
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LONG SEW with Flap




LONG SEW(Sewing Length 220mm) with Flap

46-1000-9-791
46-1000-0-014

Screw(M3-0.5x%2.6)
Washer

—

D;;' Parts. Na Description D;ﬁ‘ Parts, Na . Description
1-1 ] 48-1125-6-029 | Slide Plate(Right) 11 46-1000-0-553 | Washer
(10,12, l4mm) 13 48-1125-5-747 | F1 itioni
1-2 | 48-1125-6-031 " " (16mm) Pl:fe?051t10nxng
1-3 | 48-1125-6-033 " " (18mm) 13 48-1125-6-008 | Cover Plate
1-4 | 48-1125-6-035 " " (20mm) 14 46-1000-6-217 | Screw(M3-0,.5x5)
2-1 | 48-1125-6-030 | Slide Plate(Left) 15-1 | 48-1125-5-296 | Stop(Right)
(10,12, 14mm) 15-2 | 48-1125-5-297 n (Left)
2-2 | 48-1125-6-032 " " (16mm) 16 48-1011-0-030 | Screw(M3-0,5x2.6)
2-3 | 48-1125-6-034 " " (18mm) 17-1 | 48-1125-6-009 | Clamp Foot(Right)
2-4 | 48-1125-6-036 " " (20mm) 17-2 | 48-1125-6-010 " (Left)
3 48-1125-6-012 | Long Sew, C, 18 48-1125-6-011 | Clamp Foot Rubber
(with Flap) 19 | —=—=——— Patch Guide, C.
4-1 | 48-1125-6-000 | Flap Clamp(Right) (See Table)
4-2 | 48-1125-6-001 " (Left) 0 | ————— Patch Guide (Upper)
5 48-1125-6-002 | Flap Clamp Rubber (See Table)
6-1 | 48-1125-6-004 | Brush Blade(Right)
6-2 | 48-1125-6-005 " (Left) 21 | =————— Patch Guide(Lower)
7 48-1125-6-003 | Reflective Sheet (See Table)
8 48-1125-5-746 | Flap Guide 12 46-1000-9-734 | Screw(M2-0.4X6)
9
0

Paﬁts
Models o

‘Patch Guide,
Complete

Patch Guide
(Upper)

Patch Guide
(Lower)

$48-A10-1858
-185D
12-2208
-220D
14-2708
-270D
16-3003
-300D
-310§
-310D
18-350%
-350D
20-390§
-390D

48-1125-6-067
48-1125-6-068
48-1125-6-069
48-1125-6-070
48-1125-6-071
48-1125-6-072
48-1125-6-073
48-1125-6-074
48-1125-6-075
48-1125-6-076
48-1125-6-077
48-1125-6-078
48-1125-6-079
48-1125-6-080

18-1125-6-041
48-1125-6-042
48-1125-6-043
48-1125-6-044
48-1125-6-045
48-1125-6-046
48-1125-6-047
48-1125-6-048
48-1125-6-047
48-1125-6-048
48-1125-6-049
48-1125-6-050
48-1125-6-051
48-1125-6-052

48-1125-6-053
48-1125-6-054
48-1125-6-055
48-1125-6-056
48-1125-6-057
48-1125-6-0538
48-1125-6-039
48-1125-6-060
48-1125-6-061
48-1125-6-062
48-1125-6-063
48-1125-6-064
48-1125-6-065
48-1125-6-066
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LONG SEW without Flap




LONG SEW(Sewin

Length 220mm) without Fla

Det.

Description

N Parts. Na
a
T 1-1] 48-1125-6-029

48-1125-6-031
48-1125-6-033
48-1125-6-035
48-1125-6-030

[ |
i T ]

48-1125-6-032
48-1125-6-034
48-1125-6-036
48-1125-6-016

2 02 02 oo
]
Wi GO o2

i
0D -

48-1125-6-000
48-1125-6-001
48-1125-6-002
48-1125-6-004
48-1125-6-005
48-1125-6-003

46-1000-6-217
48-1125-6-009
43-1125-6-010

(l:cat.ooa-qmmm.&-.n.
1
DI et 0D

—

48-1125-6-011

b et
2 —

—
o«

—
i

46-1000-9-734

—
o

48-1125-6-015 |

Slide Plate(Right)
(10,12, 14mm)
" " (16mm)
" " (18mm)
] " (2011151)
Slide Plate(Left)
(10,12, 14mm)

i ” (16mm)

" " (18mm)

" " (20mm)
Long Sew, C,

(without Flap)
Flap Clamp(Right)
" (Left)
Flap Clamp Rubber
Brush Blade(Right)
" (Left)
Reflective Sheet
Cover Plate
Screw(M3-0,5x%5)
Clamp Foot (Right)
n (Left)

Clamp Foot Rubber
Patch Guide, C,
(See Table)

Patch Guide(Upper)
(See Table)

Patch Guide(Lower)
(See Table)
Screw(M2-0,4Xx6)

Paéts
Models %

’Patch Guide,
Complete

(Upper)

Patch Guide

Patch Guide
(Lower)

$48-A10-1853
-1858D
12-2203
-220D
14-2708
-270D
16-3005
-300D
-3108
-310D
18-3508
-350D
20-39035
-390D

48-1125-6-067
43-1125-6-068
48-1125-6-069
48-1125-6-070
48-1125-6-071
48-1125-6-072
48-1125-6-073
48-1125-6-074
48-1125-6-075
48-1125-6-076
48-1125-6-077
48-1125-6-078
48-1125-6-079
48-1125-6-080

48-1125-6-041
48-1125-6-042
48-1125-6-043
48-1125-6-044
48-1125-6-045
48-1125-6-046
48-1125-6-047
48-1125-6-048
48-1125-6-047
48-1125-6-048
48-1125-6-049
48-1125-6-050
48-1125-6-0351
48-1125-6-052

48-1125-6-053
48-1125-6-054
48-1125-6-055
48-1125-6-056
48-1125-6-057
48-1125-6-058
48-1125-6-059
48-1125-6-060
48-1125-6-061
48-1125-6-062
48-1125-6-063
48-1125-6-064

. 48-1125-6-065

48-1125-6-066
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MANUAL SWITCH

SHORT SEW

PADDING BREAKER DEVICE




{HORT SEW(Sewing Length 20mm) PADDING BREAKER DEVICE & MANUAL START SWITCH

o
3]

?

(=

Parts, Na

Description

©w oo —-hmm.p.woo-—-\

11
12
13
14
15
16
17

18

19
20

21
22
23
24
25
26
27
28

48-1125-5-997
48-1125-5-392
48-1125-5-891
48-1000-0-032
48-1125-5-893
48-1000-4-246
48-1125-5-896

48-1125-5-894
48-1000-5-650
46-1000-0-600

46-1000-0-663
48-1125-5-895
46-1001-0-306
46-1000-6-219
46-1000-0-644
46-1000-0-665
46-1001-0-266

46-1001-0-057.

46-1001-4-8438
46-1001-4-849

46-1000-6-905
46-1001-0-289
46-1001-0-260

46-1001-0-261

46-1001-4-998
46-1001-4-564
46-1000-3-777
46-1000-0-676

Tab Knife, C.

Tab Finger, C. (10mm)
Tab Finger

Pin

Tab Knife
Screw(11/128-56%2.4)
Padding Breaker
Device, C.

Pneumatic Valve Stay
Screw(M5-0.8x14)
Spring Washer

Washer

Stay Plate
Pneumatic Valve
Screw(M4-0,7x30)
Spring Washer
Vasher

Elbow Connector
(¢6-1/8)

Elbow Connector
(p4-1/8)
Holder

Spacer

Wood Screw(o5.1x20)
T-Connector

Air Tubing(4X2, Smm)
Air Tubing(6 X 4mm)
Manual Start Switch
Start Switch Sdpport
Screw(M8-1.25x%14)
Spring Washer

# Specify Length.

4 ¢
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SANDWITCH DEVICE

2 i—
1-3 .
1-4
4
® ]
® ‘
. |




SANDWICH DEVICE

Det.
Na

Parts. Na

Description

I=1

48-1125-5-905
48-1125-5-906
48-1125-5-907
48-1125-5-908
48-1125-5-900
48-1125-5-940
46-1000-9-810
46-1000-0-667
46-1000-0-663
46-1001-4-5838
48-1125-5-887
48-1125-5-338
48-1125-5-889
48-1125-5-890
48-1125-5-901
48-1125-5-902
48-1125-5-903
48-1125-5-904

46-1000-9-776

Sandwich Device, C.
(10, 12, 14mm)

" (16mm)
" (18mm)
" (20mm)

Sandwich Clamp Foot
(Lower) (10,12, 14mm)
Sandwich Clamp Foot
(Lower) (16,18, 20mm)
Screw(M6-1x55)
Spring Washer

Washer

Rubber

Sandwich Slide Plate
(Right) (10,12, 14mm)
Sandwich Slide Plate
(Right) (16mm)
Sandwich Slide Plate
(Right) (18mm)
Sandwich Slide Plate
(Right) (2 0mm)
Sandwich Slide Plate
(Left) (10,12, 14mm)
Sandwich Slide Plate
(Left) (16mm)
Sandwich Slide Plate

1 (Left) (18um)

Sandwich Slide Plate
(Left) (20mm)
Screw(M4-0.7x10)
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VACUUM SYSTEM without Blower Motor
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VACUUM SYSTEM without Blower Motor

Det.
__Nh

Parts. Na

Description

=1

48-1125-5-979

48-1125-6-020
48-1125-6-024
48-1125-6-028
48-1109-0-035

48-1125-5-9389

48-1125-5-991
48-1125-5-993
48-1125-5-995
48-1125-5-990

48-1125-5-992
48-1125-5-994
48-1125-5-996
48-1125-5-975

46-1000-9-759
46-1000-0-676
46-1000-0-429
46-1000-0-016
48-1109-0-095

46-1000-9-752
46-1000-0-600
46-1000-0-669

48-1109-4-021

48-1001-3-356
48-1001-3-353
48-1001-3-244
46-1001-0-055
46-1001-0-260
48-1125-5-999

Vacuum System, C,
(10,12, 14mm)

" (16mm)
" (18mm)
" (20mm)
Pneumatic Valve
(5 Port)

Slide Plate(Right)
(10,12, 14mm)
" #  (16mm)
” #  (18mm)
n v  (20mm)
Slide Plate(Left)
(10,12, 14mm)
n 7 (16mm)
n 7  (18mm)
" 7 (20mm)
Vacuum System
Basment
Screw(M8-1,25x55)
Spring Washer
Washer
Nut
Air Valve

Screw(M5-0,8x15)
Spring Washer
Washer

Nipple

Hose Clamp( ¢ 50) .
Dust Hose( ¢ 38)
Dust Hose Connector

"Connector

Air Tubing(4 X2, 5mm)
Filter

* Specify Length,

4 €
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VACUUM SYSTEM with Blower Motor




VACUUM SYSTEM with Blower Motor a7
D;; Parts. Na Description D;;' Parts. Na Description
] | —————— Vacuum System, C, 21 46-1000-0-665 | Washer
(See Table) 22 48-11256-5-965 | Upper Cover
5 48-1109-0-035 | Pneumatic Valve 53 46-1000-9-748 | Screw(M4-0, 7% 12)
(5 Port) 24 | 46-1000-0-644 | Spring Washer
9-1 | 48-1125-5-989 | Slide Plate(Right) 25 48-1109-1-085 | Air Cylinder
(10,12, 14mm) (EMD-SD-20 X 50E)
3-2 | 48-1125-5-991 " u" (16mm) 26 46-1001-0-254 | Speed Controller
3-3 | 48-1125-5-993 " " (18mm) A 46-1001-4-402 | Rod End
3-4 | 48-1125-5-995 " " (20mm) 28 46-1007-7-296 | Collar
4-1 | 48-1125-5-990 | Slide Plate(Left) 29 48-1000-3-638 | Screw(11/64-40 % 4)
(10,12, 14mm) 30 48-1125-5-972 | Link Pin
4-2 | 48-1125-5-992 " " (16mm)
4-3 | 48-1125-5-994 " " (18mm) 31 48-1125-5-971 | Link
4-4 | 48-1125-5-996 . " " (20mm) 32 46-1000-9-736 | Screw(M4-0,7 X6)
5 48-1125-5-975 | Vacuum System 33 48-1125-5-970 | Changrover Inlet
Basement Plate Unit
6 46-1000-9-759 | Screw(M8-1,25%55) 34 48-1125-5-973 | Fulcrum Pin
7 46-1000-0-676 | Spring Washer 35 48-1125-5-968 | Suction Inlet Plate
8 46-1000-0-429 | Washer (Front)
9 46-1000-0-016 | Nut 36 48-1003-2-820 | Collor
10-1 | 48-1001-0-945 | Blower Motor &7 46-1000-7-650 | Screw(11/64-40X5)
(3 Phase 200V) 38 48-1125-5-974 | Attach Plate
10-2 | 48-1001-0-943 " 39 46-1000-4-127 | Screw(M4-0. 7 X6)
‘ (3 Phase 380V) 40 46-1000-6-210 | Screw(M6-1x12)
10-3 | 48-1001-0-944 " :
(3 Phase 440V) 41 46-1000-0-667 | Spring Washer
42 46-1000-0-663 | Washer
11 48-1000-9-925 | Screw(M8-1,25x24.5) 43 * | 46-1001-0-260 | Air Tubing(4 X2, 5mm)
12 48-1001-3-356 | Hose Clamp(¢ 50) 44 48-1106-6-068 | Toggle Switch
13 48-1001-3-244 | Dust Hose Connector 45 48-1125-5-999 | Filter
14 48-1001-3-353 | Dust Hose( ¢ 38)
15 48-1125-5-998 | Air Changeover * Specify Length,
Device, C.
16 48-1125-5-967 | Bottom Plate
17 48-1125-5-969 | Suction Inlet Plate
(Rear)
18 48-1013-0-007 | Screw(M4-0,7Xx10)
19 48-1125-5-966 | Side Cover
20 46-1000-9-746 | Screw(M4-0,7x38)
Parts No. Bite Size| Voltage Blower Motor
48-1125-5-976 | 10,12,14 200 48-1001-0-945
48-1125-5-9717 10,12, 14 380 48-1001-0-943
48-1125-5-978 10,12, 14 440 48-1001-0-944
48-1125-6-017- 16 200 48-1001-0-945
48-1125-6-018 16 380 48-1001-0-943
48-1125-6-019 16 440 48-1001-0-944
48-1125-6-021 18 200 48-1001-0-945
48-1125-6-022 18 380 48-1001-0-943
48-1125-6-023 18 440 48-1001-0-944
48-1125-6-025 20 200 48-1001-0-945
48-1125-6-026 20 380 48-1001-0-943
48-1125-6-027 20 440 48-1001-0-944







TOOLS, SPARE PARTS 48
D;;' Parts, Na Description D;ﬁ. Parts, Na Description
1 | 48-1125-5-721| Center Knife 30-1 | 46-1001-5-434 | Clamp Arm Gauge
2-11] 46-1001-4-244 | Trim Blade (2. 0mm)
(for 10,12, 14mm) 30-2 | 46-1001-5-435 "
9-2 | 46-1001-5-292 | Trim Blade (2. 5mm)
(for 16,18,20mm) 30-3 | 46-1001-4-801 "
3 46-1001-5-289 | Tab Knife (2. 75mm)
J |~ rrrm e atie on o omswmw 30-4 | 46-1001-5-436 "
5 .................. y (3‘ Omm)
6 48-1003-3-939 | Hose Band 30-5 | 46-1001-5-437 "
7 46-1001-4-589 | Clamp Foot Rubber (3. 5mm)
8 46-1001-4-590 | Flap Clamp Rubber 30-6 | 46-1001-5-438 "
9-1 | 48-1125-5-596 | Reflective Sheet (4, 0mm)
(Right) 30-7 | 46=1001-4~-802 "
9-2 | 48-1125-5-353 " (4, 5mm)
(Left) 30-8 | 46-1001-5-439 "
10 46-1009-9-140 | Wrench (17 X 14mm) (8. Omm)
11 46-1009-9-139 | ¥rench (13 X 11mm) 31 46-1001-4-806 | Needle & Hook Gauge
12 46-1009-9-138 | Wrench (12X 10mm) 32-1 | 46-1001-4-803 | Height Gauge (0, 75mm)
13 46-1009-9-137 | Wrench (8 X Tmm) 32-2 | 46-1001-4-804 n » (0, 9mm)
14 46-1009-9-136 | Wrench (7 X5, 5mm) 33 46-1001-4-800 | Needle Height Gauge
15 46-1001-5-154 | Wrench (8 X 9mm) 34 46-1001-4-805 | Needle & Hook Gauge
16 46-1009-9-051 | Tweezers 35 46-1001-4-807 | Fixed Knife
17 46-1001-5-176 | Oiler Positioning Gauge
18 46-1001-4-716 | Oiler Support (2. 95mm)
19 46-1001-5-081 | Bobbin
20-1 1] 02-0150-0-110 | Needle, rd. pt.,
Fine(0)
20-2 | 02-0150-0-111 | Needle, rd. pt.,
Medium(1)
20-3 | 02-0150-0-112 | Needle, rd. pt.,
Heavy(2)
20-4 | 02-0150-0-113 | Needle, rd. pt.,
Very Heavy(3)
20-5 | 02-0150~0-114 | Needle, rd. pt.,
Extra Heavy
21 46-1009-9~134 | Wrench
(8 pes, par set)
22 46-1001-5-151 | Screwdriver
(5.5%190mm)
23 46-1003-7-919 | Hexagonal
Screwdriver
(1.58mm, 1/16)
24 46-1001-5-152 | Screwdriver
(3.4 X 70mm)
25 46-1001-5-153 | Screwdriver
(1.9 X 52mm)
26 46-1001-5-180 | Wrench (2mm)
27 46-1001-5-179 | Vrench (3mm)
28 46-1009-9-135 | Accessory Box
29 46-1001-5-177 | 0il Tank




i

"

"

"

"

]

"

"

d06€-02VY

867-S-1001-9¥%

§68-G-GZ11-8¥

"

u

10€-5-1001-9%

96%-S-1001-9¥%

900-0-0061-8¥

S06E-02Vd

i

H

"

"

]

i

"

aose-81vi

L67-5-1001-9¥%

V6E-5-GT11-8¥

"

i

00£-5-1001-9¥

"

§50-G-1001-9¥

500-0-0061-8¥

S05E-81Vd

"

i

i

W

E

"

i

i

aore-91vy

"

'

[

"

i

n

i

]

SO0IE-91vd

i

"

i

i

"

"

"

"

aooe-91vi

96¢-S-1001-9¥

£6E-5-SCI11-8¥

i

i

665-5-1001-9¥

t08-5-1001-9¥%

¥Se-5-1001-9¥%

v00-0-0061-8¥

S00€-91vd

i

i

i

i

i

i

"

i

aoLz-v1vi

002-S-1001-9¥%

068-5-S711-8¥

505--1001-9¥%

90S-¥-1001-9¥%

102-S-1001-9%

687-F-1001-9¥%

£00-0-0061-8¥

S0LZ-F1Vd

"

"

i

"

"

"

"

aogz-eiIvi

"

i

"

i

i

"

"

S0%3-%1va

i

"

]

"

"

"

i

aorz-zivd

T35-v-1001-9¥

16E-5-SC11-8F

LO0S-F-1001-9¥%

80S-y-1001-9¥

F0S-F-1001-9¥

LTy-¥-1001-9¥

t00-0-0061-8¥

S01%-71vd

"

f

"

i

i

"

i

assi-orvi

[

"

"

“

i

)

"

SSRI-01Vd

i

"W

i

"

i

i

"

aogi-orva

"

"

"

i

"

)

i

S081-01Vd

i

[

"

]

1

i

i

asLi-oivi

135-¥-1001-9¥

068-5-GT11-8¥

S05-v-1001-9¥

905-v-1001-9¥

£05-F-1001-9¥%

E8¥-¥-1001-9¥

9Th-¥-1001-9¥%

100-0-0061-8%

SGLI-01VI-8¥S

LR
pInY
durdunf

919 [dwo)
110ddng
YUY qtl

(ry3ry)
ajruy
paxiy

(1397)
ALY
poxty

L2 AL |

[ qeAON

133uey

Jurwmyri]

IOF

1e01Y]

PEay

9| pa3aN

STIpON
sjie
aredg

SLYVd J¥vdS NIVR }o0

ISIT SSVID) 8%

S9T1TI9g




49

‘SSAUYITYY S1T Smoys 13dedg joo4 dwey) jo ( ) u1

siaquny : 310N

i

i

"

H

GLS-G-ST11-BF | S9L-G-STT1-8¥ | 818-S-SZ11-8¥ " ao6g-0zva
(0°6)882-5-1001-9¥% | ¥6¥-5-ST11-8% | S6¥-G-SZ11-8¥ | ¥LS-S-STI1-8¥ | ¥9L-S-SZ11-8% | L18-S-SZ11-8% | S62-S-1001-9¥ | S06E-0ZV3
" " " “ ELS-S-STLI-8¥ | £9L-G-STLI-8F | 918-5-SZ11-8F o qose-81vl
(0°8)982-5-1001-9¥ | 76¥-5-ST11-8¥% | E6¥-S-STI1-8¥ | TLS-S-ST11-8¥% | 29L-S-SZ11-8¥ | S18-S-SZI1-8V | ¥62-S-1001-9¥ | SOSE-81V3
u " " “ TLS-S-SET1-8¥ | 19L-5-Se11-8¥ | ¥18-G-ST11-8¥ " aore-9ivi
“ “ " “ 0L5-S-STI1-8F | 09L-5-SC11-8¥ | S18-S-GC1I-8¥ # SO1E-91vd
" " u " T1S-S-SZ11-8¥ | 19L-G-ST11-8% | 218-S-ST1I1-8¥ " do0g-91vi
(0°L)¥87-S-1001-9% | 06¥-S-SZ11-8% | 16%-S~ST11-8% | T1S~G-ST11-8¥ | 09L-S-SZ11-8% | 118-S-SZT1-8¥ | £62-5-1001-9¥% | S008-91V3
" " " " 69€-S-1001-9¥ | 6SL-S-STLI-8¥ | 018-S-SZ11-8¥ v J QOLE-v1Vd
(0°9)¥17-5-1001-9¥ u u 9L8-5-1001-9% | 8SL-S-STT1-8F | 608-S-SZ11-8¥ | 20Z-S-1001-9¥% | SOLZ-¥IV3
“ " " " 998-G-1001-9% | LSL-S-ST11-8¥ | 808-S-SZ11-8¥ " aoei-civa
(S°¥)S6S--1001-9¥ " " ELE-S-1001-9¥% | 9SL-S-STI1I-8¥ | LOB-S-STII-8F ” S0%%-¢1vd
u " " " S96-S-1001-9% | LSL-S-STLI-8% | E8L-S-STII-8¥ “ aorz-¢iva
(0°F)612-S-1001-9¥ " " OLE-5-1001-9% | 9GL-S-ST11-8F | G8L-S-STII-8¥ | 8ES-F-1001-9F | SOIT-ZIVY
" " " " €GL-5-ST11-8% | SSL-S-ST11-8¥ | 908-5-ST11-8F " asgI-o01vi
(SL°€)779-5-ST11-8¥ " " 0SL-5-STLI-8Y | WSL-S-STTI-8F | S08-S-SZ11-8¥ " SG81-01Vi
" " " " 90%-5-1001-9% | SSL-S-ST11-8% | 856-5-ST11-8¥ v aogI-o1vi
(S"E)TT1F-S-1001-9F " " SOV-S-1001-9¥% | ¥SL-S-SZT11-8¥ | LG6-G-STTI-8¥ " S081-01Vvd
u" " " “ F9E-G-1001-9% | SSL-S-STI1-8¥ | ¥O8-S-STII-8F " asLi-01vi
(SZ°E)V6S-V-1001-9¥% | 88V—~S-GZ11-8% | 68Y—S—GTI1-8% | 1LE-S-1001-9¥ | ¥GL-G-GC11-8% | £08-G-GTTI-8¥ | LES-F-1001-9% | SSLI-0IVI-8FS
130edg (1q31y) (1137 (19m07) (13ddp) 913 (dwmo) Yoo014g ST2POR
1004 ed 3184 aping aping apiny apiny | syre
duey) apris aprs LELZ| qai1teg 1o1eg Jurdunf | a1edg




PARTS INDEX
Parts P
Mo :ggeigzt. Parts fagelDet. 53 N
72-0150-0-110 | 48 [ 20-1 No. ____i No.i No, e e
09-0150-0-1111 48 | 202 16-1000-0-014 | 27 | 37 45-1003' 1 No.1 N
02-0150-0-112 1 48 1 20-3 45-1000-0-014 | 28 ; 58 45-1000—0_332' Ry
e p it eallT] Tt g s ateenidl
tihimbete sl W s
46-1000-0-002 1 33 1 -1000-0-014 { 26| -8 iiannshidl
SE -0 lgi ;; 46-1000-0-014 1 13 1 11 ig_iggg-ﬂ-ssa 191 4
46-1000-0-002 | 19 | 3 46-1000-0-014 | 14 | 31 ceiii0ine | 51 B
| 46-1000-0-002 ! 31 | 46-1000-0-014 | 15 | 5 Ui o B
——————————— 131157 46-1000- |17 1 46-1000-0-421; 15 |
46-1000=0-002 123 (11| [ 46=100 0-0-014 | 12 ; 33 46-1000-0 8
46-1000-0-002 | 26 | 9 46-1000-0-014 1 71127 -Zg_-l-ﬂ-u_o_:.ﬁzéj.ﬂij_'_gc
46-1000-0-002 | 13 | 10 46-1000-0-015 | 1 133 (6-1000-0-428 | 18 | s
46-1000-0-002 | 14 ! 30 -1000-0-015 | 18 | 61 s o Lol 1
-1000-0- -1000-0-429 ; 46 |
46-1000-0-002 1 15 1 § 46-1000-0-015 | 19, 23 46-1 iR
10l -1000-0-429 ! 47 !
46_1000_0_002 | | 46 1000 0015 | 22 9 = | 1 §
16-1000-0-008 | 17 | 23 16-1000-0-015 14110 (8-1000-0-439 | 15 | 24
46-1000-0-002! 7'13 i -0-015,12, 5 46 —0- I R
| -1000-0- -1000-0-432 | 24 |
46-1000-0-009 ! | 46-1000-0-015"' 8 ! 18 _ 1 24, 7
 46-1000-0-009 | ggi %; 16-1000-0-016 | 37 | 39 :g_}ggg-0-432: 371 15
£6-1000-0-0091 21| 6 -}gi%%gg:gzﬂlﬂ;ES_i38 46—1000-3-223: 32:21
46-1000-0-009 ! 31 ' 24 N —0-016 7467 9 ufig—lﬁ-'—::_—_ 33118
: -1000-0- ~1000-0-4327 21| 12
-1000-0- ~1000-0-433 | 15 |
46-1000-0-009 | 11 | 41 et R 46-1 Frak
- 0o -1000-0-439 1 27 !
46-1000-0-009 | 12 | 15 =ttaoLiy 1 46-10 ‘ ;
a8 g ~1000-0-439 1 28 |
£6-1000-0-011 | 38 | 19 46-1000-4-018 ; 31 | 34 46-1 34 |
-1000-0- -1000-0-439 | 24
46-1000-0-011 | 40 | 12 46-1000-0-016 ; 22 33 46-100 6 a1
1 Tlhs 0-0-439 ! 37 !
46-1000-0-0111 21 1 15 A=L030-0=036 ; 23 | 8 46-1 3T 31
o . -1000-0-439 ! 35!
t6=11800=011 L 22| 24 46-1000-0-016 1 12 1 43 46-10 135122
- 0= -1000-0-439 1 19
46-1000-0-011 ! 9 ! 17 46-1000-0-016 | 14 1 57 46-10 10
_______________ i iip -1000-0-439 ; 21 |
1§-1000-0-011"" 10 28~ _46-1000-0-016 ; 15, 21 46-100 Fafa
- oAy et Ty T RSl B -1000-0-530 ; 24 |
46-1000-0-012 { 38 | 9 e L1 16-1000-0-538 it
¥opi 1000-0-538 1 16 1 56
46-1000-0-012 | 33 | 58 48-1000-0-035 1 18 | 86 16-100 g
- & -1000-0-538 1 38
s o A E A 16-1000-0-037 | 38 | 14 46-10 g3
i bl -1000-0-553 | 42
iy oia LR 46-1000-0-039 | 7|33 46-1000 42111
B ooded -1000-0-555 | 14 | 45
5t i ~0-600 ! 35 ! 17
R Ayt k] o 46-1000-0-054 122 1 5 46-1000 | 36 |
- 0= -0-600 136170
16-1000-0-012 | 23 | 12 46-1000-0-054 1 27 1 1 46-100 |
, i -1000-0-600 | 44 | 1
46-1000-0-012 | 15 | 1 46-1000-0-054 | 28 | 7 46-1000 it
e ~1000-0-600 | 46 | 12
4§-1000-0-012 1 11 1 39 AS=10R0~0~0T4 y 18 | 34 46-1000 i
______________ = it -0-600"' 16 ' 3
16-1000-0-014 1 36 | § B L L imliel L MEEL R 46-1000 91 1
e Tt B e e 4 L3R =0-600 1211
46-1000-0-014 | 33 | 56 £6-1000-1-145 1207 T3 46-1000-0-600 | 14| & ;
-1000-0- ~1000-0-6001 141 49
16-1000-0-014 | 34 | 17 e A 46-1000 '
paading -0-600 | 932
46-1000-0-014 1 42 1 10 e 46-100 '
s 0-0-600 | 12 ! 1
46-1000-0-014 | 16 | 44 g TR 46-1000 3r L g
i . -0=-612 117150
ety Bl 46-1000-0-209 | 18 | 52 46-1000 '
il e -0-612 11917
thi 1000004 4 18] 3 46-1000-0-257; 711 46-1000-0 ]
drponc B -0-623 | 33 | 12
16-1000-0-014 1 20 1 50 46-1000-0-260 ; 37 ; 32 16-1000-0-623 | 15 |
¥ - -0-623 | 15 | 65
46-1000-0-014 | 31 | 56 AL 46~ 16 1
i 46_.1000_0_2 | | 1000'0'623 ! 16 6
46-1000-0-014 | 32 | 18 B0 3 A 46- ‘
| 46_1000‘_0-2 | 1 1000-0-623 I 18 | 47
60 17,49 46-1000-0-623 | 19| 6
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Parts P
No Page D
46-100 - IN | et,
0-0- | N0,
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e i1 1o Pl 20 |33 5= TO000 Fage det.
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-1001-0-260 1 37 | -1001-0-289 | 44 1 46-1001-1- [ 2
o 47 | 44 1 098 ! 35 ! 54~
46-1001-0-260 | 38 | 70 46-1001-0-296 | 38 1§§ 46-1001-1-098 1 37 | i:—:
46-1001-0-260 ! 39 ! 1 46-1001-0-300 | 17 | 46-1001-1-098 1 38 |
e S bl b | L Rl
46-1001-0-260 1 33 | 60 46-1001-0-301 1 38 1 34 46-1001-4-030 ! 19: 30
46-1001-0-260 | " 46-1001-0-301 I I 46-1001-4-032 | :
1 351 53 46-1001- 27114 46-1001 115 128
0-301 ! 28 | 14 ~4-056 | 15 1 33
46-1001-4-101; 21 ; 1




Ne¢

Parts |
No. :ngei gﬁt Parts Pagel Det. 5
16-1001-4-108 1 35 1 20 No. | No.i No. e Pagei De
46-1001-4-108 | 18 1 37 16-1001-4-505 1 16 | 51-1 T No | No.i No
46-1001-4-117 1 18 1 39 46-1001-4-506 | 16 ! 52-1 16 1001-4-608 | 20 | 12
46-1001-4-119 | 18 | 35 46-1001-4-507 1 16 1 51-2 46-1001-4-503; 20 112
18-1001--120 ' 18 ! 33 46-1001-4-508 | 16 | 52-2 46'1001-4-6095 20 117
46-1001-4-129 | 18 | 9 46-1001-4-510 | 16 | §9 SETIRLAand | 2 o
46-1001-4-129 : 17 : : 46-1001-4-512 ' 151 1 46"1001'4‘510 : 2 ; 8
bttt 70 & 5 | 38 46-1001-4-521 1 111 36-1 46-1001-4-510 1201 8
46-1001-4-130 | 17 | 30 s-infictait | 1ot | SEiel-tail i o
| 45-1001-4-143 i | 46-1001-4-523 | 27 9 . 1001-4-611 120 1 10
18-T001°4-T44 I8 88" | 46-1001-4-523 | 28 | 8 46“1001-4-613; 1759
46-1001-4-144 | 17 | 41 £6-1001-4=523 1 111137 -zgilRQI:ézﬁléj_L? 59
15-1001-4-224 | 13 | 43 46-1001-4-525 | 12 | 2 46‘1001-4—614 EIEN
46-1001-4-225 | 17 | 44 46-1001-4-528 | 12 | 37 46-1001-4-514 1201 7
46-1001-4-244 1 48 | 2- 46-1001-4-531 ! 40 | 2 46:1001-4-625: 19! 1
46-1001-4-244 ! 16 | 20 1 46-1001-4-531! 12': 24 45_1001-4'625 L1981 1
46-1001-4-300 | 15 | 55 46-1001-4-532 1 40 1 4 AR e el e
46-1001-4-301 515 | 53 :g-%gg:-:-saz BT E 45-133}-:_212? gg: 34
46-1001-4-302 1 15 ! -1001-4-534 } 9 | B el | 34
._45-1001-:-32; I ;2 i 5; 46-1001-4-535 | 11 | i: ::_”01‘4‘545 | 20 ) 34
T ST R Rt | 46-1001-4-537 1 11 1 35-1 45_1001'4-653 119 147
46-1001-4-401 | 35 | 24 AT e LR B R L SR
46-1001-4-401 1 37 1 15 -1001-4-539 | 12 | 13 it Bl A
46-1001-4-401 | 38 | 50 (-1001-4.864 | 426 | | 48-10014-684 | 19 | 3¢
46-1001-4-402 | 47 | 27 46-1001-4-566 112 1 1 '45-1001-4_65‘ ;19136
46-1001-4-403 | 35 | 33 46-1001-4-571) 21 ; 22 leioytotogas | 12 ! 51
46-1001-4-402 | 18 | 18 46-1001-4-571 ; 10 ; 8 £6-1001-4-439 | 15 | 46
46-1001-4-402 | 16 | 38 46-1001-4-571 11! 7 46--1001-:-559 115 ! 46
46-1001-4-402 | 27 | 18 i bl e e iiitbts 1o 1 s
16-1001-1-408 1 13 13~ | 46-1001-4-572 | 11 6 46-1001-4 AL
ol m e I L 6-1001-4-573 116 1 19 | '152T331:13§§9J-l§.L2L_
46-1001-4-411 | 13 | 23 46-1001-4-577 1 16 1 18 il LT
46-1001-4-413 | 12 | 48 46-1001-4-579 ; 16 { 72 45-1001-4_693 118 142
iR 46-1001-4-580 | 35 | 15 i g K
46-1001-4-421 1 24 1 12 46-1001-4-580 | 36 | 64 45-1001-4:70‘ 1 17539
46-1001-4-423 | 13 | 25 L L Erra gl b 4610014705 | 18 | &7
46-1001-4-424 ' 13 | 22 46-1001-4-584 | 14 | 8 45-1001-4-705 L
16-1001-4-425 1 13 | 17 46-1001-4-587 ; 20 | 18 B-1001-4-707 | 11 | 28
| 46-1001-4-4326 | 16 1 46-1 46-1001-4-588 | 45 | 6 46-1001-4-17 7: 1719
46-1001-4-42771 16 1 46-2 | 46-1001-4-589 1 48 1 45-1001-4-731 Y.3b
46-1001-4-430 ' 12 ! 30 £6-1001-4=589 730, 9 'ZEIT§§T:;:7314-AJ-'&%.
oIUNI451 1184 3 46-1001-4-589 | 30 | 19 45—1001-4-709: SARY
46-1001-4-482 1 16 1 10 46-1001-4-589 | 20 | 43-1 16-1081—£-7 9: 1?: 18
-IasotA3 | 161181 | | t8cadsioioane | 0] 3 8-1001-4-111 | 171 13
16-1001-4-489 | 16 | 46-3 46-1001-4-590 1 20 | 2 s s
46-1001-4-501 ! 16 ! 58 46-1001-4-592 | 19 ; 37 46-1001-4-717 | 11
46-1001-4-502 1 16 1 68 46-1001-4-598 ! 19 ! 19 46-1001- T115,61
46-1001-4- | oo | 46-1001-4-599 11911 . 4-717 1 15 | 61
il e | tmicca i | e
1001-4-606 | 19} 12 46-1001-4-1720 Elg isg




No. 8

Parts 5
No Pagel Det
46-1001._ 1 No ! N * P
46'1{]01_4-722 : 77 : 23. arts 3
46-1001 -122 | 22 16-1 ho. o Det. |
45‘1001-4‘723: 22: §0 46-1001'4‘335 :30':N0. Parts
46-100 ~4-124 1 36 | 1 1 001-4-840 | 3, 8 No Page D
46-10 1-4-724 37: i 4 -1001-4-340 33120 56-1001- | No.i NEL
45-103%—:-7“ | 38 N 42_%301'4-840 il 45-1001_1"330 T
-aT -1001-4- ! i 46- -920 ! I
46-1001 125 122 | {5~ 4-840 | S 1001-4-920 | 2212
=§+725 | 4 1001-4- 131 2 46~ 4-9920 125
46-1001 5138 | 46- 4-842 1 17 1 0 1001-4- 22 125
=79 | P4 1001-4- L1111 & i 991 | |
| 46-1001 81 14| 46- 4-842 | 48 1001-4-99] ! 22 1 2
------ -4-13 1 1001-4- 11714 46- 4-921 ' 93 ! il
46‘1[}01_'--1 t15 ! 46- 4-848 ! I 3 1001-4- 122 g
-4-T3 il 4] 1001-4- 1441 1 16- 924 1 14 1 1
46-1001 8 15 1 11~ i~ 4-849 | S 1001-4- L1412
T 11 _46-1001-4- 44 |2 46- 995 | 14 | 5
46-1001 4125 6= 001-4-850 | ) 20 1001-4- 1419
~§=145 } 1 16 1001~ -850 38 |5 46~ 998 | 1 6
46-1001 45 | 25 | 46_ 4"’856 —-.].___8 1001_4_- | 38 I
i 1 1001-4- T35 46- 929 | !
46-1001 47 1 15 | 16- 4-858 | 38 | : | 46-1001-4-935 | 33 | s
-4-753 1 29 | 14 1001-4- 1 38 1 AT 935 1 39 |
46-1001 319915 46-1 4-861 ! 2 001-4- 35 138! 3
== 001- 138 1 4 46- 936 1 -l
6-1001-¢ 156 133 | 38 ) ] R HiskiiE 1N
-4- 36 6-1001- 38 | 46- 4-937 | 39 | 6
=T | 34 6-1001- 1381 46- 938 | 39 ! 8
46-1001 58 | 35 | 46 4-865 | 124 1001-4- 1 39
-4-758 1 37 | 7 -1001- 138116 46- 949 ! 4
| 46-1001 81371 46~ 4-866 ! 16 1001- 135 14
_____ -4_75 | 13 1001_ . I 38 | 46- 4—942 : | 5
45-1901----_3 | 23 ) 46- 4-867 ! 38 ! 15 Cottianie ] o2 1
I RRTE 14 1001- 13811 46- Hidl A4
46-1001 53 T30 1L 46- 4-868 | 12 1001-4- 137 1 4
-4-7 14 _46-1001-4- 38 1 9 46- 944 | | 0
46-1001 59 12213 45.“*«-_‘.‘ 869 | 38 | 9 1001-4- 1 8¢ 1g
-4- 5 1001- -869 138 11 46- 946 | 35 ! 6
46-1001 4-760 | 22 : 3 46~ 4-870 T3z -_,? 1001-4- | 35 ' 14
o 1 1001- I RET I 46- 946 1 37 |
46-1001 4-1761 : 22 ! 46 4-871 1 r22 -—..._1_001-4_ eF 37111
«i=783 | 138 -1001-4- 1§51 150010 947 1 3 i
46-1001 31221 46~ 4-871" i 11 001-4-971 391
-4-763 ! 3 1001-4- 38 1 4 16-1 T
46-1001 322 46- 4-872 1 38 | 4 001-4- 1 12 1 25
-4-176 3 1001-4- 13815 46-1 9771 14 !
46-1001 71991 46- 4-873 | 7 001-4- P14 44
-4- 1 1001- 1 38 : 6 46-1 979 1 !
el 167 1 99 | it 1-374 ) 38 | 0 HBE PR
-4 - 8 I
_-45_10 _4 759:22| I 4_001-4“875| 8,10 | 44 1 95
:E:ﬁg-i:%:;%':'n iig 42"%33%-2-816 E gg E gg :g-iggl's‘m E 1 :r
6-1001 770 V14 V51 46- -4-877 | 38 | -1001-5-003 1 4
-4-780 1 14 1 51 _46-1001-4- 138 46~ 0031 11
46-1001 0114 16-1001 4-878 " 1 39 1001-5- | 1113
“4-780 | 132 ~100i<4-381 13818 46~ 0141 7|
48—1001 0 | 18 1 46- 4-881 l—__],_l 1001_5_ 7 | 38
-4-780 ! 1 24 1001-4- 37 BT e 46-1 015 | |
46-1001 0] 18] 46- 4-883 135 (46T 001-5-016 ! 7137
-4-79 ;24 1001-4- 13712 15-T001-51 016 | ,
46-1001 7124 46- 4-384 | 35 | 4 001-5- 61 1117
-4-798 | 15-1 1001-4- 1 35,3 46-1 020 il
46-1001 98 1 24 ! 46~ 4-884 ! 4 001-5- i 1 V15
3N e Slamaad EUE 46-1001-8-011 | 1
46-1001 0148 | 46- 4-885 1 36 1 01-5-029 | 1118
-4-801 ! i 33 1001-4- 1365 46-10 221 11
46-1001 1] 48| 46- 4-885 | 96 01-5-0 | 19
-4-38 | 30-3 1001-4- 1371 46-10 93 1 1|
i A A4-000 4380 1 08, 4 Ea iR
_______ -4-80 [ i 30-7 1001-4- 136163 46-10 251 91
45-1001-—__3 1 48 46- 4-887! 01-5-0 | 48
*4-3"ﬂ—-.ﬁ 32-1 1001-4- 1’31} 2 46-10 971 91
46—1001 04 1 48 o ——— 46" 4, 839l | 01-—5_02 | | 12
-4-805 ! 1 32-2 _46-1001-4- 137, 6 46-100 g ! 9}
46-1001 5 ] 48 ! 3 45_1-...__5. 890 | 1-5=0 : 1 11
-4- 001- =840 1 37 13 46-10 29 9!
-4-807 | 31 -1001- LT | 46-10 30! 9!
46-1001 07 1 48 1 46 1-399 1 17 | 3 46-1001-5-030 15
-4=309 | 135 -1001- ¥ 1711 16-1001=5=¢ 030 41 f
46-1001 091 36 | 46- 4-899 ! i 17 001-5-0 LB g 7
-4-809 ! i1 75 1001- b17 11 46-10 TR S e
46-1001 0937, 46- 4-903 17 01-5-034 | 31 4
-4-3 | 46 1001-4- 1 22 12 46~-10 34! 9!
46-1001 09 : 38 ! § 46~ 4-914 | | 7 01-5-0 I b 7
-4~ 6 1001- 1 38 1 6 46-10 371 2!
46-1001 4317117 1 46- 49171 22 | 4 01-5-038 | 23
-4=3817 ! 43 1001-4~ I %9130 46-10 81 2
46-1001 17117 | 46- 4-918 | 22 | 01-5-039 | 192
-4-836 | 1 43 1001-4- | 22 | 12 46-1001- 9, 2 : 1
1311 8 el | 4- 040! 111
-4- 1 1001- P2
46'1001-: 919 1 22 113 46-193% 5-041 2: 68
-919 ! 22 ! 48-1001-8-043 18
; 19 16 1001-5-046 | 5 : 98
=1001=-5-047 : 2134
| 235




N

Parts Page Det, P
Nﬂ, } NQ : No o :Page: DEt' Pﬁl‘ts .‘Page| D
16-1001-5-054 | 1111 T i L) 2. No. | No.i N
46-1001-5-056 | 3 : 10 -1001-5-156 | 6 34 46-1001-5-289 | 43-[
46-1001-5-059 1 31 1 A ) b, 46-1001-5-292 | 43 !
E1o0t5-080) 31 3 43“1001"5-158 6118 46-1001-5-293 1 11 1 3
16-1001-5-061 ' 3! 3 26:i001-5-159 6124 46-1001-5-294 | 113
46-1001-5-062 1 31 § 45-1831-5-160 o 41 29 46-1001-5-295 | 11 '3
46-1001-5-063 | 31 7 ,46_100}‘5'151 - 46-1001-5-296 | 11 ! 3
46-1001-5-064 | 31 11 e seise o 46-1001-5-297 1 11} 3
46-1001-5-065 | 3 | 3 ittt ] 6130 46-1001-5-298 ¢ 11 1 3
46-1001-5-068 | 3 ! 36 46_1001_5_1 4, 6 :21 46-1001-5-299 | 16 | 6.
' AES1001=5-069 1 3 135 _46-1001-5-166 | 6 14 | | 46-1001-5-300 16 | 6.
46-1001-5-070 | 3 | 31 :g:iggl-5-1s7; 8 113 16-1001°5-301 1 1671 6
46-1001-5-071 | 3 ! 33 kot 61 5 46-1001-5-302 | 16 | 1!
46-1001-5-071 | 41 | 13 8-10015-170 ) 6} 2 46-1001-5-414 | 7 <
46-1001-5-072 1 3 139 L0112} § | & ap-loletlh  Tr Lt
46-1001-5-073 1 5 1 45 46-1001-5-172 | 2 46-1001-5-416 1 71 1¢
46-1001-5-073 ' 3 ' 40 B 1721 6110 46-1001-5-418 1 71 1(
Se-iin1or=b1s | i3 B o -5-173 i 6 i 6 46-1001-5-419 | 7| 2¢
46-1001-5-074 1 3 143 10015175 | § | 33 e Tl
46-1001-5-0751 3 | -1001-5-423 1 71 1¢
'zgznm%:%ig%ﬁ-{}f%g-- *ﬂE%%%E%E%}%L%%i%%--- | 46-1001-5-4241_ 7 | L
46-1001-5-078 | 3 | 24 46-1001=5-179 | 48 | 16=1001-5-025 1" 72
=9= 48 | 27 46-1001-5-427" 7!
46-1001-5- ' et 1-5-427 ] 7! 42
Lo Lt s A5 02100 g | 26 46-1001-5-434 | 48 | 30
46-1001-5-084 | 3 | 20 i nba A 46-1001-5-435 1 48 1 30
46-1001-5-084 | 41 E34 46-100%:2:122 i § I:; :g'iggl-s—435 TRRY
46-1001-5-086 | 41 ! 31 16-1001-5-200 | 11 ! CLOEI-S-a81 | 48| Y
-5-200 ! 11 ! 36-3 46-1001-5-438 !
46-1001-5-088 1 3 1 21 46-1001-5-201 1 16 | Rl
-5-201 1 16 1 633 46-1001-5-439 1 48 |
46-1001-5-088 | 41 | 36 46-1001-5-202 | 11 | sl
-5-202 | 11 |35-3 | | 46-1001-5-443 | 12 |
46-1001-5-089 | 5 | 4 46-1001-5-220 | 443 1 12126
---------------------- == 14 137 46-1001-5-472 ! 20 !
4E-100125-000 0 5 | T TR e ddgst ) [AECEMc 5-472 120 | 6
45-1001-5-33? | : ! g 6-1001=5-221 | 1471742 16-1001-5-475 1 141 74
cxioian SR 46-1001-5-222 1 15 1 29 !
e aes L 46-1001-5-223 | 15 {32 | | 46-1002-2~837 {2413
s AL 46-1001-5-226 | 22 | 52 o
46-1001-5-097 | 5 | xR o
et | e | e
46-1001-5-089 ! 5 ! 48 16-1001-5-240 1 17 | 46-1003-2-718 | 37 ; 22
-a= 17135 46-1003-2-719 ! 38 !
46-1001-5- : ' . | I 719 1 38 ! §2
'1g:f§§1:~3199 | 5164 | | 46-1001-5-242 118 165 | | 46-1003-2-T19 | 35130
45_1001_2_132 ; g i 51 16-1001-5-242 1 171 37 o e i
s e L (i | [eussmia
46-1001-5-107 1 5 | Cips e Lo | 056 o
| (|| | e i o
| 46-1001-5-109 | 2! e [ a1 Lo
46-1001-5-151 | 43 | 22 e s 1 Nl DGR A
46-1001-5-159 | 48 | : CETAN R AR .
b e R R R e N
-1001-5- -1001-5-256 1 16 1 46~ 46-1007-7-296
46-1001-5-154 | 48 | 15 46-1001-5-257 | 17 | 46 46-1007-7-296 E%;i {g




No.

Parts - Pagel Det, Parts IPagel Det, Parts Pagel De
No. | No.i No. No. | No.i No, | No. | No.i Ne
48-1006-3-612 | 31 | 39 48-1026-0-004 | 13 | L6 48-1106-0-003 | 24 | 3¢
48-1006-3-612 | 33 1 39 Lo o
Lo 48-1039-0-031 1 25 | 32 48-1106-1-000 1 24 1 28
48-1008-1-721 1 27 | 53 48-1039-0-032 1 25 1 44 Ed
48-1008-1-721 1 28 | 54 48-1039-0-032 | 30 | 15 48-1106-4-024 | 21 | 30
Lo 48-1039-0-032 ! 30 ! 25 48-1106-4-039 | 24 ! 29
48-1009-3-864 | 27 1 32 48-1039-0-033 1 35 | 54-5 o
48-1009-3-864 | 28 | 33 48-1039-0-034 | 35 | 54-6 48-1106-6-011 123 1 6
48-1009-3-864 | 29 | 7 48-1039-0-039 | 31 | 29 48-1106-6-012 | 17 ! 20
 48-1009-3-864 | 29 | 17 | | 48-1039-0-039 33 ;29 _| | 48-1106-6-013 | 11 |17
48-1009-3-86471 7327177 - r 48-1106-6-013 71727 1 I3
48-1009-3-864 | 34 | 6 48-1092-0-000 4 1 ¢ 5 48-1106-6-013 1 28 | 13
! 48-1092-0-001 | 1 ;10 48-1106-6-013 | 31 | 15
48-1011-0-002 ! 16 ! 45 48-1092-0-002 ! 2! 9 48-1106-6-013 | 33 ' 15
48-1011-0-017 1 22 | 47 48-1092-0-003 | 2 ! 17 48-1106-6-013 1 35 1 50
48-1011-0-030 1 20 | 47 48-1092-0-004 1 2 133 48-1106-6-013 1 37 1 21
48-1011-0-030 ] 30| 7 48-1092-0-005, 2 | 45 48-1106-6-013 | 38 | 33
48-1011-0-030 | 42 ! 16 48-1092-0-006 | 2 !43 48-1106-6-014 ! 14 ' 28
48-1011-0-101 1"27 1 48 48-1092-0-007 1 31 9 48-1106-6-014 1 18 | 20
| 48-1011-0-101 128 149 | | 48-1092-0-008 3130 _| | 48-1106-6-014126 7
M 48-1092-0-010 7 4 2 48-1106-6-026 ) 13 | 8
48-1012-0-001 ! 13! 2 48-1092-0-011" 4! 5 48-1106-6-060 ' 24 | 26
48-1012-0-001 | 11 ! 10 48-1092-0-012 | 4! 7 48-1106-6-065 1 § ! 26
48-1012-0-011 1101 3 48-1092-0-013 1 4110 48-1106-6-068 1 47 1 44
48-1012-0-024 | 40 | 15 48-1092-0-015 | 4 | 16 P
48-1012-0-026 | 20 ! 30 48-1092-0-016 ! 4! 18 48-1107-0-056 | 24 ! 37
48-1012-0-027 ! 22 | 41 48-1092-0-017 ! 41721 Lo
48-1012-0-027 1 25 1 24 48-1092-0-018 1 4123 48-1109-0-035 1 25 1 27
48-1012-0-027 | 28 | 30 48-1092-0-020 | 5 31 48-1109-0-035 | 30 | 11
| 48-1012-0-032 ; 35 | 37 | | 48-1092-0-021, 5,20 | [48-1109-0-035 30 21
48-1012-0-0381 19 ' 53 £8-1092-0-0221776 1745 43-1109-0-035 71401 21
| i | i 48-1109-0-035 1 46 + 2
48-1013-0-007 | 27 | 41 48-1093-0-000 | 3 1 34 48-1109-0-035 | 47 | 2
48-1013-0-007 | 28 | 42 48-1093-0-000 | 41 | 15 48-1109-0-037 | 25 | 30
48-1013-0-007 ' 29 } 9 48-1093-0-001} 3|38 48-1109-0-037 ! 30 | 13
48-1013-0-007 1 29 1 21 48-1093-0-001 1 41 1 10 48-1109-0-037 1 30 1 23
48-1013-0-007 { 32 1 12 48-1093-0-002 | 5 | 44 48-1109-0-040 | 25 | 43
48-1013-0-007 | 34 | 11 48-1093-0-003 | 526 48-1109-0-040 | 30 | 14
48-1013-0-007 | 47 | 18 48-1093-0-004 ! 5! 36 48-1109-0-040 ! 30 ! 24
ST ES (ORI B (R L4 ___1 | 48-1109-0-041125 131
[ 48-1015-0-003) i1 1 54 48-1105-0-050 1 241 24 48-1109-0-042 125 | 28
P 48-1105-7-016 | 24 | 27 48-1109-0-042 | 30 | 12
48-1018-0-023 | 20 ! 3 48-1105-7-023 | 24 ! 22 48-1109-0-042 ! 30 ! 92
O 48-1105-7-024 | 24 1 21 48-1109-0-043 1 30 | 20
48-1019-0-006 | 31 1 9 48-1105-7-025 123 1 9 48-1109-0-045 | 25 | 42
48-1019-0-006 | 33 | 9 48-1105-7-032 | 23 | 13-1 48-1109-0-045 | 30 | 10
48-1019-0-026 ! 17 | 48 48-1105-7-034 ! 23 | 13-4 48-1109-0-065 ! 25 | 29
48-1019-0-042 | 11 | 29 48-1105-7-035 1 23 1 13-3 48-1109-0-081 1 25 1 26
48-1019-0-042 1 20 1 39 48-1105-7-036 1 23 1 13-2 48-1109-0-082 1 25 1 40
i o Lt 48-1109-0-089 | 22 | 40




No,

Patts

Parts LiPagm Det. Parts @a
gelDet :

No. E N0.| No. No. | No., 1 No. No, P;gel 9
$6-1007-7-206 | 47 | 28 16-1125-5-174 | 33 | 44 T5-T000-9-307 3: -
46-1007-7-296 | 35 ! 42 46-1125-5-303 | 18 1 53 48-1000-9-903 | 27 | 4 »

e 46-1125-5-303 1 17 1 25 48-1000-9-903 1 28 1 4
46-1009-9-051 | 48 | 16 46-1125-5-323 1 8 1 17 48-1000-9-925 | 47 |
42-1009-9-134‘ 18 | 21 46-1125-5-324 | 22 ! 46 L
46-1009-9-135 1 48 ' 28 46-1125-5-327 129 | 4 . L 97 1
46-1009-9-136 1 48 | 14 46-1125-5-372 1 9§ i 14 ii-iﬁﬁiigiiii: 11
46-1009-9-137 1 48 1 13 46-1125-5-386 1 18 | 1 43—1001—0—559: gg: 43
46-1009-9-138 ! 43 ! 12 46-1135-5-577"' 1! 3 43-1001-0-943 | 47 |

| 46-1009-9-139 1 48 ! 11 46-1125-5-578 | 71 2 -

=153 48 11 | | a0=1140=9=3/3 s 48-1001-0-944 ' 47 ! 1¢
46-1009-3-140 1 48 1 10 B-1125-5=579 v 18719 "7 [28-T0010=945 147 14

| 46-1125-5-696 1 16 1 13~3 L
46-1011-0-067 | 19 | 9 46-1125-5-703 | 36 ! 55 48-1001-3-244 | 45 | 17

o 46-1125-5-703 1 37 | 10 48-1001-3-244 | 47 | 13
ig_ig}g-g-ggg: %g} 13 46-1125-5-747 1 20 | 48 48-1001-3-353 | 46 1 16

- -0-000 1 16 | S 48-1001-3-353 | 47 |
46-1016-0-000 | 27 | 50 48-1000-0-032 | 17 | 32 43-%00%-3-3?2: 2;: ig
46-1016-0-000 | 28 ! 51 48-1000-0-032 ! 18 ! 60 48-1001-3-356 1 47 | 12
40-1018-4-401 20 | 28 48-1000-0-032 1 44 | 4 o

| 46-1016-0-0011 16 1 67 __| | 48-1000-0-488 | 11 153 48-1002-0-376 1 31 |
46-1016-0-001 | 38 | 13 48-1000-0-553 720 151 | '15‘ﬁﬁ§:3%§§4%g"L%g
i 48-1000-0-605 | 15 | 43 A

-1109-1- | 48-1000-0-605 ! 31 1 47 48-1003-0- |
45-1103-1-0175 ai 99 48-1000-0-605 1 33 | 47 43-1003-0-%%3 E§§ 522
46-1109-1-060 | 16 | 22 P 48-1003-0-228 | 31 | 34
46-1109-1-077 ! 37 ! 18 48-1000-1-132 | 12 | 19 48-1003-0-228 ! 33 | 34
46-L109-1-078 1 37 1 23 48-1000-1-202 1 31 1 19 i
16-1109-1-078 | 35 | 45 48-1000-1-202 1 33 1 19 48-1003-2-820 1 47 |
45-1109-1-019i 38 | 54 48-1000-1-459 | 31 | 49 48-1003-2-848 | g;i gg

| 46-1109-8-007 ! 37 ! 20 | | 48-1000-1-459 | 33 | 49 48-1003-2-848 ' 28 ' 23
W§=Ti09-8-007 38 T38| [ s B ST S TR TR
46-1109-8-007 1 35 1 §1 48-1000-3-638 1 27 Ezs' 48-1003-2-848 1 33 1 31

L 48-1000-3-638 | 28 | 26 48-1003-2-849 | 27 |
46-1125-5-078 ' 14 | 23 48-1000-3-638 | 47 | 29 48-1003-2-843 ;%Z Lg:
46-1125-5-092 ! 22 ) 45 48-1000-3-657 ! 11 ! 55 18-1003-2-349 | 31 ! 32
46-1125-5-103 | 11 | 32 | o 48-1003-2-849 1 33 1 32
22-1}55-5-1121 11144 48-1000-4-246 | 44 | 6 P

-1125-5-113 | 11 | 46 L 48-1003-3-104 | 27 |

g 16
46-1125-5-130 ! 22 | 44 48-1000-5-550 i27 !11 48-1003-3-104 | 28 | 16

46-1125-5-149 1 81 3 | | 48-1000-5-550 1 28 | 17 48-1003-3-939 481 6
48-T125-5-1537 ¢ 1 21 i8-1000-5-6i2 714" | [~~~ ~—~—~——°7° I
46-1125-5-155 8 1 48-1000-5-650 ; 44 | 9 48-1003-4-293 | 26 | 25
46-1125-5-156 ! 8§ ! 11 Lo ~1003-4-293 | 31 |
- Y Lo 43-1003-4-293 | 31 ! 52

-1125-5-1571 8 1 10 48-1000-7-626 1 26 1 21 48-1003-4-293 1 33 1 52
46-1125-5-1581 8 9 P 48-1003-4-505 1 31 1 48
46-1125-5-164 | 7| 47 48-1000-8-269 | 41 | 4 48-1003-4-505 | 33 | 48
4:-1125-5-166{ 16 | 60 48-1000-8-272 | 41 | 6 |
46-1125-5-1681 81 2 Lo 48-1003-6-132 1 27 1 45
16-1125-5-169 1 8113 48-1000-9-781 1 17 1 31 48-1003-6-132 | 28 | 46
16-1125-5-174 ; 31 | 44 48-1000-9-781 | 18 | 59 P




No, 12

Parts ‘Page Det
oy : o : o . Parts iPagel Det
13-1109-0-095 1 46 T 10 43_11§§'5 718 ot Paé;s o o
| I e i : .
48-1109-1-019 1 10 1 32 f8-1115-5-019 | 3 :12 1115510 fgg.;Ng.
48-1109-1-020 | 11 1 16 Loty (10 | s )
rLaigit Liy 38 48-1125-5-222 | 11 | 21 B=1I8=6097 1 34 ;
48-1109-1-021 1 26 | 24 i LR R K it | 5 ig
G —eh e L 48-1125-5-297 | 20 | 45_‘2
48-1109-1-022 1 28 1 12 ii-115-s 418 L11 | 18 e 5 19_2
TR L 48-1125-5-228 1 101 2 48-1125-3-299 { 27 | 42
.3§;1109-1-041: 18 125 RiErard F Wi 11
SLI0S-1-041 118 135 || 8112575 07 e
13C1109-T=0447 731 r10 | [48-11¢ R 8300 L
48-1109-1-044 1 33 1 10 AEA TSR3 I ) T gl
48-1109-1-045 | 31 | 14 St s
T LA 48-1125-5-301 1 29 | 22
e e 48-1125-5-303 | 32 ! 20
48-1109-1-047 1 35 1 40 45-1185-5-240 1 26 | 3 Hef eI
Sl g 08 48-1125-5-2411 10 1 21 48-1125-8-301 127 | 31
{1 S SE L 1 48-1125-5-330 1 20 | 24
48-1109-1-085 | 47 1 25 8-1115-5-243 | 1 | 2 TR
| 48-1109-1-102.1 27 1 § 48-1128-5-204 {1118 rehiasril
L1051 Loz iﬁ-k—5-~ 8-1123-5-245 | 10 | 48-1125-5-343 1 19 | =1
LS ik 11016 | [ 48-1125-5- Lia
LR 1125-5-246 110122 | [48-11 e
18-1109-4-015 1 26 1 30 -115--041 |11 20 Gotiens
a-tios-cos 38 A-LESAEHT T 48-1125-5-348 ' 20 ' 938
43-1109-4-021 | 46 | 29 48-1125-5-249 | 18 e o
30 0 AA-TIhE | 26 116 48-1125-5- ks
H LBE-pt o 1) 125-5-353 1 20 | 32-2
48-1109—5-001: i i Bl 48-1125-5-354 | 19 | 32
a-tsn | o] -l B 48-1125-5-356 ' 9 ' 30
44-1104-6-003 ¢ 3;: 45 48-1125-5-256 | 26 :%u 48-1115--387} 31 | |
e | 331 45 | 48-1125-5-281 P9 '22 gt oy 1
e ] [ R 48-1125-5-358 | 31 | 26
48-1109-8-006 | 33 1 16 NI KR JEan
48-1109-8-008 | 8 | 48-1125-5-284 1 27 1 20 {E=I1se ey T
| 8127 48-1125-5-285 | 271 22 d8-uuti-c S 41 47
o B e S 4 o 48-1125-5-360 | 33 | 27
{3-1120-0-083 1 12 45-1 48-1125-5-291 1 99 1 14 il EEe
48-1120-0-065 | 26 | 11-2 4-1136-5-291 1 32 1 3 a-iisssan | 31
-t s 4-1126-5-281 1 321 4 48-1125-5-362 1 31 1 33
e sipth gL E oL g 48-1125-5-363 ; 31 | 53
| 48-1120-0-0731 7146 -lis-5-t 31} G-l o
e ST MR 12915 o12s-5-384 | 33 4
-l Ty IS £8-1125-5-293 1297118 ] Ales e 5
48-1120-0-081 ! 23 | 15 e o s 54
£8-1120-0-082 1 24 1 19 -128-5-93 | 34| b
48-1120-0-083 1 12 1 4 41-1125-3-205 1 32 18 Gl |0 o
: | 47 48-1125-5-295 1 34 | 15 44-1136-6-586 | 33 | 34
oty B B L 48-1125-5-367 1 31 1 59
48-1125-5-213: 9: : =11ttt 0 =13 48-1125-5-367 | 33 | 59
18-1125-5-2141 9115 48-1125-5-296 | 34| 12 G-t 2
dg-1125-5-214 4 9 48-1125-5-296 1 42 | 15- o i
B (-1135-3-295 1 43 | 1 48-1125-5-370 1 9 |
96 ! 20 | 46-1 48-1125-5-383 :3?: zé
| |




No. I3

Pa;is 1P§§e: ggt Paffxts [ hua el | Parts Pagel Det
. I o o 0. i No.i: No N ! I 3
N E— T s 0.

TR ] W] [
48-1125-5-84 | 33 | e 18-1125-5-717 1 16 1 38
48-1125-5-388 | 18 | 5 cw e SBJL. 48-1125-5-718 1 16 1 12
48-1125-5-390 ' 17 | 23-1 o IR 48-1125-5-7211 16 | 43
18-1195-5-390 | 13 | 51-1 ig‘}igg‘g*ggé :%g 133 48-1125-5-721 | 48 ! 1

N i an | 39 48-1125-5-722 ! 16 !
48-1125-5-391 | 17 | 23-2 | | 48-1125-5-534 | 35 | 36 2116142
~5-534 1 35 1 36 48-1125-5-723 1 11 1
48-1125-5-391 1 18 | 51-2 | | 48-1125-5-536 1 35 | 123 11422
-5-536 135113 48-1125-5-724 | 11 |
48-1125-5-392 | 17 | 23-3 | | 48-1125-5-537 | 35 | 124 1 11 432
-5-537 | 35 | 32 48-1125-5-729 | 20 |
48-1125-5-392 | 18 | 51-3 | | 48-1125-5-538 | 35 | 29420 31-]
————————————— L I L G 5-538 ! 35 133 48-1125-5-730 ! 90 !
48-1125-5-393 1 17 1 23-4 R-1176-5-539 135165 1 | 48-1125-5-730 § 20 | 31-2
~ 36165 I8TT12555-T31 90 is1
48-1125-5-393 | 18 | 51-4 | | 48-1125-5-540 | 36 | 1y20y 17
- -5-5401 36 1 67 48-1125-5-732 1 20 |
o | | _
pmes | e 3| e
_{15€-5-005 | 17 | -1125-5- 48-1125-5-738 | 19 |
48-1125-5-395 1 17 1 23-6 48-1125-5 543: ' 19150
: =g 35 148 48-1125-5- '
48-1125-5-395 | 18 | 51-6 | | 48-1125-5-545 1 28 | fae g o 0
-5-5451 28 1 20 48-1125-5- 90 |
48-1125-5-403 | 17 | 42 48-1125-5-547 | 28 | 5=740 120 1 27
\ -5-547 | 28 | 32 48-1125-5-741 | 20 |
48-1125-5-404 | 17 ! 44 48-1125-5-548 1 34 | 741120 ;53
e 34| 17 48-1125-5-742 | 19 |
48-1125-5-409 1 18 1 32 48-1125-5-549 1 33 1 i )82
” . 33 133 48-1125-5-743 1
48-1125-5-410 1 21 | 5-743 120 1 42-1
R == e L
- - R ST e R e e
48-1125-5-412 | 21 | 18 48-1125-5-556 | 26 | e e 3
: : ' 26 48-1125-5-744 | 20 |
48-1125-5-413 1 21 1 23 48-1195-5-556 1 31 | | 20 42-2
= » 51 48-1125-5-744 130 1 8-
48-1125-5-415 1 21 1 27 48-1125-5-556 1 33 | e ol B
: =G 33151 48-1125-5-744 1 30 |
48-1125-5-416 | 21 | 16 48-1125-5-557 | 27 | 44 130 1 187
= 2721 48-1125-5-746 | 20 |
48-1125-5-419 | 21 | 9 48-1125-5-557 | 28 | g ne
- 21 48-1125-5-746 | 30 |
48-1125-5-4201 171t 2 48-1125-5-565 : ! I 30 i 1
¥ 15 1 42 48-1125-5-746 |
48-1125-5-421 1 17 1 1 48-1125-5-566 1 23 | 1 e
. -5- 231 1-1 48-1125-5-747 1 42 |
48-1125-5-422 | 21 | 26 i itivd b 47 142 112
.= 23 1 1-2 48-1125-5-748 | 20 |
48-1125-5-424 | 21 | 24 48-1125-5-568 | 23 | | 20 | 44

------------------------- E 23 ,_1-3 48-1125-5-748 ! 30 !

48-1125-5-430 ! 16 ! 14-1 T5-1125-5-569 7231~ 71=4 ] Bl 00kl 230 ¢

" = 231 1-4 48-1125-5-796 | 10 r 24

48-1125-5-431 1 16 1 15-1 | | 48-1125-5-580 | 41 | 6110724
i} -5- 41 122 48-1125-5-797 1 27 |

48-1125-5-432 | 16 | 16 48-1125-5-594 | 16 | | 7 130
= 16 1 49 48-1125-5-797 | 28 |

48-1125-5-433 | 16 | 54 48-1125-5-596 | 43 | 28131
-596 | 48 | 9-1 48-1125-5-798 | 29 |

48-1125-5-434 ! 16 ! 57 48-1125-5-596 : 920 : (29 1
32-1 48-1125-5-798 | 34 |

48-1125-5-435 1 16 | 40 48-1125-5-597.1 27 | il
-5-597.127 1 3 48-1125-5-800 1 29 |

48-1125-5-443 | 18 | 29 48-1125-5-597 | 28 ! 129 111
* 281 3 48-1125-5-800 | 32 |

48-1125-5-445 | 14 | 27 18-1195-5-600 | 16 | 1321 1
-5-600 | 16 | 14-2 48-1125-5-802 | 29 |

48"'1125"5"436 | 14 | 14 48_1125_5 601 : ! | 29 | 15
= = 181 18=2 48-1125-5-802 ! 34 !

48-1125-5-497 | 24 1 20 43-1125-5-613 | 14 | 2347 5

R T Taa o B T st T T -5-618 1 14 ' 18 48-1125-5-819 '

48-1125-5-498 | 24 | 33 18-1195-5-819 T12719°"1 [48-1123-5-821 1 30 116
- 14719 48-1125°5-82171 92 1 39
48-1125-5-499 | 14 | 22 48-1125-5-620 | 14 |
- 14 | 20 48-1125-5-829 | 10 |
48-1125-5-500 ! 14 ! 21 48-1125-5-624 | 9 | 1 1030
: 91121 48-1125-5-836 | 12 |
48-1125-5-502 1 14 1 4 48-1125-5-625 | 9 | Tk
-5-625 1 9122 48-1125-5-83
48-1125-5-503 1 14 | 5 48-1195-5-696 | 7 | 81131 7
-5-626 1 71 1 48-1125-5-849 | 18 |
48-1125-5-505 | 15 | 35 48-1195-5-627 | 8! 49 118 134
-5-627, 8 1 48-1125-5-850 ; 18 |
48-1125-5-506 | 15 | 36 48-1195-5-701 ! 35 | ) 1841
~ 35 1 48-1125-5-851 | 18 |
48-11256-5-507 : 15 : 39 48-1125-5-170 ' ; | 1845
=5-704 125 1 18 48-1125-5-852 |
48-1125-5-508 | 23 | . 4 14 112
43-112§_§_§§§: ggl : 48-1125-5-705 1 3113 48-1125-5-853 1 18 | 14
1231 8 48-1125-5-715 | 16 | 23 48-1125-5-854 | 14 | 15 |




No

Parts |Pa e| Det
No. | Ng | No. o Page) lot, Parts P
18-1125-5-855 1 11 1 42-1] |48 — o, No. No ns £
43-1125-5-856 | 11 | 43-1 4a'i{§§’§"§?3 HiE 13-1125-6-010 :23: f
48-1125-5-8611 13 1 1 -1125-5-970 | 47 | 33 48-112 ny
- 48-1125-5-971 1 47 1 5-6-0111 42 ! I
48-1125-5-862 | 13 | § 471 31 48-11 L g3 !
- 48-1125-5-972 | 47 | 25-6-011 143 1 1.
48-1125-5-880 | 40 | 16 14730 48- o
i 48-1125-5-973 | 47 | 1125-6-012 1 42 1
48-1125-5-381 | 40 1 14 | 47 | 34 43-
_ 48-1125-5-974 | 47 ! 1125-6-015 | 43 | ¢
48-1125-5-382 140 1 5 | 47 1 38 48- 3]
: 48-1125-5-975 1 461 1125-6-016 | 43 | !
48-1125-5-883 | 40 | 18 461 5 13- e
- 48-1125-5-975 : ' 1125-6-020 1+ 46 v+ |
48-1125-5-884 | 40 | 1 4TS 18- 3
§ 48-1125-5-979 | 46 | 1125-6-024 1 46 4 |
13-1125-5-885 | 15 | 68 461 1-1] | 48-1 ‘
B . 48-1125-5-9892 | 15 ! 125-6-028 | 46 | |
A8-TI95°5-887 1 45 1 7-1| [48-1125-3=38% L18112 48-1 } 82
. £8-1125-5-983 115171 ] | 48-1125-6-029 ! 42 ! |
48-1125-5-888 1 45 1 7-2 1§ 171 181 LA
- 48-1125-5-985 | 37 | 125-6-039 71 4371 7]
48-1125-5-889 | 45 | 7-3 1371 1 48-11 | 4q |
- = 48-1125-5-986 | | 25-6-030 (42 1 ¢
48-1125-5-890 | 45 | 7-4 41 1 48-11 [ :
= 48-1125-5-987 | 41 ! 25-6-030 | 43| ¢
18-1125-5-891 | 44 1 3 | 41 )24 48-1125- |
b 48-1125-5-989 1 4 6-031 ! 42! |
48-1125-5-892 | 44 | 2 461 3-1| | 48-1125- | 43 |
i 48-1125-5-989 | 47 | §-6-031 1431 |
48-1125-5-893 | 44 | 5 1471 3-11 | 48-1125- L4y |
. 48-1125-5-990 | 46 | - §-6-032 1 421 ¢
18-1125-5-894 | 44 | 8 1 46 1 -1 48-1125- .
i 48-1125-5-990 ! 47 ! 5-6-032 | 43 | 2
48-1125-5-895 | 44 | 12 P AT 4=l 48-1125- '
48-1125-5-991 | 46 | 5-6-033 | 42 | |
48-1125-5-896 1 44 | 7 46 | 3-2 | | 48-1125- 43 1
_________________ 48-1125-5-991 1 47 | 5-6-033 143 1 |
3-T125-5-697 720 T30 | [48-1125-5-99% 1 471 _3-1 48-1125- L 43 |
£8-1125-5-992 146 | 4-7 | | 48-1125-6-034 1 42 1 1
48-1125-5-898 | 38 | 1 45 4-2 [48-T12556-034T 43
48-1125-5-992 ! 47 ! 6-034 43 1
48-1125-5-900 | 45 : 9-1 | 47 4-2 48-1125-6- I
- - 48-1125-5-993 ! 1 6-035 | 411 1
18-1125-5-901 | 45 | 8~1 46 1 3-3) | 48-1125-6- |
48-1125-5-993 | I 6-035 1431 1
48-1125-5-902 | 45 | 8-2 SR nd RS 5l s | 42 |
- - 48-1125-5-994 | 46 | 6-036 142 1 2
18-1125-5-903 | 45 | 8-3 {461 4-3 | | 48-1125-6-036 | 43 |
: 48-1125-5-994 | 47 ! 6-036, 43 | 2
48-1125-5-904 : 45 : 8- | 417 | 4-3 48-1125-6- I |
iirn s | i B |
-1125-5-906 | 45 | 1-2 | | 48- e e 48-1125-6-140 1 27 1 3
48-1125-5-907 ' 45 ' 1-3 1125-5-996 ; 46 | 4-4 48-1125-6- I : 3
------------------- 48-1125-5-996 ' 47 ! : 140 ; 28 | 34
3-Ti95-5-908 45 - 1<4| [48<1125-5-3a7 L AT 44 48-1125-6-141"' 27!
> i8-1125-5-997 r441°- 1" "1 [33=1125-6-] 141,27 | 35
18-1125-5-909 1 32 1 11 rag 1 it et o
B | 48-1125-5-998 | 47 | 141128 | 36
48-1125-5-909 | 34 | 10 R R 48-1125-6-142 1 27 |
i 48-1125-5-999 | I 142 1 27 1 43
18-1125-5-930 ' 15 ! 26-1 1 46 1 20 48-1125-6- [ |
48-1125-5-999 | 47 | 142 ;28 1 44
18-1125-5-931 :15 :25 1 | 47 1 45 48-1125-6-143 ! r
e 48-1125-6-000 ! 42 ! 4- 43 |27 46
48-1125-5-932 1 15 1 26- | 42} 4-1 48-1125-6-143 !
:g-}lgs-s-sssl 15 | g:-g :g:iigg-g-gg? ::g i :—; 4&'1125‘6“i:g: ggi i;
-1125-5-934 I 15 | 25_ _ - | 1 - 48-1125-6-14 | |
SHEER | (e B S .
| 48-1125-5-936 1 15 | 26~ _ Biid bl 48-1125-6-147"128 |
48-1125-5-937 | i‘s"r‘ig::- —%-:—;—}'-{-g—g-:.g:gg.z.l.éi.:_j___ _;4_8_'1125"5'148 " gg : gg
48-1125-5-940 | 45 | 2-2 ik o -003 142, 7 48-1125-6-148 1728 1 39
48-1125-5-960 | 20 | 43-2 et G b 48-1125-6-149 | 27 | 39
el ea i ] R
s e | 5 - - |
48-1125-5-963 | 32 g 23-1132_3_305 1421 6-2 48-1410-0-149 | 31 m
e Sariogepa Aol o 133 | 21
-1125-5-966 1 47 1 19 CSoriiEcisis ]| 48 | i o
e iigg-g-Bﬁ? 147 116 48-1125-6-009 | 43 1 10-1 23-1300—0-001: 3l
- -5-968 , 47 | 35 48-1125-6- i il -1900-0-002 1 13 1 1§
010 , 42 ; 17-2 48-1900-0-003 ' 13 | 15




Pa;}ts ; IPagei Det, Part
iy S
18-1900-0-004 :Tg fTE : f;g“ i
48-1900-0-005 1 13 | 15- : ~idiacd zﬂ 1o
48-1900-0-006 | 13 1 1 : 45-1500-0-081 | ¢} 1
48-1900-0-030 | 1| ? 6 BRIkl | 1 2
48-1900-0-031 | 41: 2 -t | |
U003t 14l | 12 43-1900-0-087 | 5 | sé
48-1900-0-033 1 11 9 -1000-1-088 | 5 15
48-1900-0-034 1 21 1 AN 31
il 2: . 48-1900-0-089 | 5 | 30
it e 48-1900-0-030 | § | 33
13-1900-0-037 141 1 3~ s U 5
48-1900-0-038 | 411 5 48_1906:@:ﬁ§§—#_§—rh§-‘-
48-1900-0-039 | 2: 16 felinean | e 1
13-1900-0-040 | 2 12 f3-1300-0-094 |41 T
48-1900-0-041 1 2 i 28 8-1900-0-095 | 5. t
48-1900-0-042 | 2 | 27 4819004048 | & ;
A 2: 38 48-1900-0-097 1 5 | b
48-1900-0-044 | 2 | 31 =li-t-n 5: :
bivpauia b | 2 18-1900-0-099 | 5 ! 4
ettt g 38 18-1900-0-101 | 5 | 29
13- 19o0‘6"'671“7“""2:''r """ (819000001 18 E
N o
LI | 3 18-1901-5-083 | 41 !
:3-1900-0—950 9 I:i " :
<HEbis) 4 48-1960-1-005 1 15 |
43—1900-0—32; : g br e T 4
48-1900-0-053 | 3 v |
48-1900-0-054 I 3 ‘%4 A
48-1900-0-055 3: . i Ul
FEHEEIE: B
43=1900=0-087 141 F20 | [ -
48-1900-0-058 | 41 | 20 ________ 8 an
48-1900-0-060 | 41 | 28 o
18-1300-0-061 | 41 ! lg | :
48-1900-0-062 1 41 | 1 |
1 |
48-1900-0-063 1 41 1 17 |
48-1900-0-064 | 41 ; 8 - i
48-1900-0-066 ! 41 | B
I 41! 35 o
48-1900-0-067 | 41 1 =
| 48-1900-0-069 1 41 3 B
43-1900-0-070 1 4, & | |~ !
48-1900-0-071 | 4: % N T
48-1900-0-072 | 4 | g |
48-1900-0-073 1 41 9 |
48-1900-0-074 | 4 | g |
741 411 i |
48-1900-0-075 | 4! B
i 5 I I
43-1900-0-076 | 4 ! =
48-1900-0-077 1 4 i L B
00-0-077 1 4114 ]
:8-1900-0—078: &1 15 |
8-1900-0-079 | 4,17 5 E
(' i

No





